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History of this test report

Report No. Version Description Issue Date

FR451606I 01 Initial issue of report Oct. 04, 2024

Corrected the Table of Contents, summary, test
completion date, version of KDB 987594, Test Result
of Transmit Power Control (TPC), List of Measuring
FR451606l 02 Equipment information, added Appendix A2 HE20 Nov. 04, 2024
6195M Mask plot and TPC Setup Photographs.

This report is an updated version, replacing the report
issued on Oct. 04, 2024.
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Summary of Test Result

Report Result
Clause Ref Std. Clause Test Items (PASS/FAIL) Remark
3.1 15.407(a)(10) 26dB Emission Bandwidth Pass -
3.1 2.1049 99% Occupied Bandwidth Pass -
3.2 15.407(a)(9) Fundamental Maximum EIRP Pass -
3.3 15.407(a)(9) Fundamental Power Spectral Density Pass -
34 15.407(b)(6) In-Band Emissions (Channel Mask) Pass -
- 15.407(d)(6) Contention Based Protocol Pass See Note
3.5 15.407(d)(10) Transmit Power Control (TPC) Pass -
- 15.407(b) Unwanted Emissions Pass See Note
- 15.207 AC Conducted Emission Pass See Note
3.6 15.203 Antenna Requirement Pass -
Note: For Contention Based Protocol, Unwanted Emissions and AC Conducted Emission test data, please
refer to Sporton report number FR451606G.
Conformity Assessment Condition:
The test results (PASS/FAIL) with all measurement uncertainty excluded are presented against the regulation
limits or in accordance with the requirements stipulated by the applicant/manufacturer who shall bear all the
risks of non-compliance that may potentially occur if measurement uncertainty is taken into account.
Disclaimer:
The product specifications of the EUT presented in the test report that may affect the test assessments are
declared by the manufacturer who shall take full responsibility for the authenticity.

Reviewed by: William Chen
Report Producer: Lucy Wu
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1  General Description
1.1 Product Feature of Equipment Under Test

Product Feature

General Specs

GSM/WCDMA/LTE/5G NR, Bluetooth, BLE, BLE channel sounding, Wi-Fi 802.11ax, NFC, WPC Rx
and GNSS.

Antenna Type

WLAN:

<Ant. 4>: IFA Antenna
<Ant. 3>: IFA Antenna

EUT Information List

S/N Performed Test Item
44291JEBF05085 RF Conducted Measurement
46181JEBF10498 .

Transmit Power Control (TPC)
47311JEBF01050
Antenna information
. . Ant. 4: -1.8
5925 MHz ~ 6425 MHz Peak Gain (dBi) ANt 3 -4.9
. . | Ant. 4: -0.9
6525 MHz ~ 6875 MHz Peak Gain (dBi) Ant. 3 -2.6

Antenna information for Directional Gain

<6G_Ant4 + 6G_Ant3>
5925 MHz ~ 6425 MHz Peak Gain (dBi) | Correlated: -2.83
Uncorrelated: -1.80

<6G_Ant4 + 6G_Ant3>
6525 MHz ~ 6875 MHz Peak Gain (dBi) | Correlated: -0.33
Uncorrelated: -0.90

Remark:

1. The EUT's information above is declared by manufacturer. Please refer to Disclaimer in report
summary.

2. The correlated antenna gain is provided by the MIMO antenna report using KDB 662911 D01 from

manufacturer.

1.2 Modification of EUT

No modifications made to the EUT during the testing.
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1.3

1.4

Testing Location

Test Site Sporton International Inc. EMC & Wireless Communications Laboratory

No.52, Huaya 1st Rd., Guishan Dist.,
Taoyuan City 333, Taiwan (R.O.C.)
TEL: +886-3-327-3456

FAX: +886-3-328-4978

Test Site Location

Sporton Site No.

Test Site No.
DF02-HY (TAF Code: 1190)

Remark The Transmit Power Control (TPC) test item subcontracted to Sporton
International Inc. EMC & Wireless Communications Laboratory.

Test Site Sporton International Inc. Wensan Laboratory

No.58, Aly. 75, Ln. 564, Wenhua 3rd, Rd., Guishan Dist.,
Taoyuan City 333010, Taiwan (R.O.C.)

TEL: +886-3-327-0868

FAX: +886-3-327-0855

Test Site Location

Sporton Site No.

Test Site No.

THO5-HY

FCC designation No.: TW1190 and TW3786

Applicable Standards

According to the specifications declared by the manufacturer, the EUT must comply with the
requirements of the following standards:

¢+ FCC Part 15 Subpart E

+ FCC KDB 789033 D02 General UNII Test Procedures New Rules v02r01.
+ FCC KDB 987594 D02 U-NIl 6 GHz EMC Measurement v03

+ FCC KDB 662911 D01 Multiple Transmitter Output vO2r01.

+ ANSI C63.10-2013

Remark:

1. All the test items were validated and recorded in accordance with the standards without any
modification during the testing.

2. The TAF code is not including all the FCC KDB listed without accreditation.

TEL: 886-3-327-0868 Page Number 1 6 0of 19
FAX: 886-3-327-0855 Issue Date : Nov. 04, 2024
Report Template No.: BU5-FR15EWL AC MA Version 2.4 Report Version 1 02



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR451606I

2 Test Configuration of Equipment Under Test

2.1 Carrier Frequency and Channel

Channel 1 5 9 13 17 21 25 29
BW 20M
Freq. (MHz)| 5955 5975 5995 6015 6035 6055 6075 6095
Channel 3 11 19 27
BW 40M
Freq. (MHz) 5965 6005 6045 6085
Channel 7 23
BW 80M
Freq. (MHz) 5985 6065
Channel 33 37 41 45 49 53 57 61
BW 20M
Freqg. (MHz)| 6115 6135 6155 6175 6195 6215 6235 6255
Channel 35 43 51 59
BW 40M
Freq. (MHz) 6125 6165 6205 6245
Channel 39 55
BW 80M
Freq. (MHz) 6145 6225
Channel 65 69 73 77 81 85 89 93
BW 20M
Freq. (MHz)| 6275 6295 6315 6335 6355 6375 6395 6415
Channel 67 75 83 91
BW 40M
Freq. (MHz) 6285 6325 6365 6405
Channel 71 87
BW 80M
Freq. (MHz) 6305 6385
Channel 117 121 125
BW 20M
Freq. (MHz) 6535 6555 6575
Channel 115 123
BW 40M
Freq. (MHz) 6525 6565
Channel 119
BW 80M
Freq. (MHz) 6545
TEL: 886-3-327-0868 Page Number : 70f 19
FAX: 886-3-327-0855 Issue Date : Nov. 04, 2024

Report Template No.: BU5-FR15EWL AC MA Version 2.4 Report Version 1 02



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR451606I

SV Channel 129 133 137 141 145 149 153 157
Freq. (MHz)| 6595 6615 6635 6655 6675 6695 6715 6735
Channel 131 139 147 155
BW 40M
Freq. (MHz) 6605 6645 6685 6725
Channel 135 151
BW 80M
Freq. (MHz) 6625 6705
Channel 161 165 169 173 177 181
BW 20M
Freq. (MHz) 6755 6775 6795 6815 6835 6855
Channel 163 171 179
BW 40M
Freq. (MHz) 6765 6805 6845
Channel 167 183
BW 80M
Freq. (MHz) 6785 6865

2.2 Test Mode

This device support 26/52/106/242/484/996-tone RU.

The PSD of partial RU is reduced to be smaller than full RU according to TCB workshop interim
guidance Oct. 2022.

The 802.11ax mode is investigated among different tones, full resource units (RU), partial resource
units. The partial RU has no higher power than full RU’s, thus the full RU is chosen as main test
configuration.

The 242-tone RU is covered by 20MHz channel, 484-tone RU is covered by 40MHz channel and
996-tone RU is covered by 80MHz channel.

The SISO mode conducted power is covered by MIMO mode per chain, so only the MIMO mode is

tested.

The final test modes include the worst data rates for each modulation shown in the table below.

MIMO Mode
Modulation Data Rate
802.11a 6 Mbps
802.11ax HE20 MCSO
802.11ax HE40 MCSO
802.11ax HE80 MCSO

Remark: The conducted power level of each chain in MIMO mode is equal or higher than SISO mode.
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2.3 EUT Operation Test Setup

The RF test items, utility “Cmd Version 1.0.32” was installed in Notebook which was programmed in
order to make the EUT get into the engineering modes to provide channel selection, power level, data
rate and the application type and for continuous transmitting signals.

2.4 Measurement Results Explanation Example

For all conducted test items:

The offset level is set in the spectrum analyzer to compensate the RF cable loss and attenuator factor
between EUT conducted output port and spectrum analyzer. With the offset compensation, the

spectrum analyzer reading level is exactly the EUT RF output level.

Example :
The spectrum analyzer offset is derived from RF cable loss and attenuator factor.
Offset = RF cable loss + attenuator factor.

Following shows an offset computation example with cable loss 4.2 dB and 10dB attenuator.

Offset(dB) = RF cable loss(dB) + attenuator factor(dB).
=4.2+10=14.2 (dB)
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3 Test Result
3.1 26dB & 99% Occupied Bandwidth Measurement

3.1.1 Limit of 26dB & 99% Occupied Bandwidth

<FCC 14-30 CFR 15.407>
(2)(10) The maximum transmitter channel bandwidth for U-NII devices in the 5.925-7.125 GHz
band is 320 megahertz.

3.1.2 Measuring Instruments

Please refer to the measuring equipment list in this test report.

3.1.3 Test Procedures

1.

o g~ w DN

The testing follows FCC KDB 789033 D02 General UNII Test Procedures New Rules v02r01.
Section C) Emission bandwidth

Set RBW = approximately 1% of the emission bandwidth.

Set the VBW > RBW.

Detector = Peak.

Trace mode = max hold

Measure the maximum width of the emission that is 26 dB down from the peak of the emission.
Compare this with the RBW setting of the analyzer. Readjust RBW and repeat measurement
as needed until the RBW/EBW ratio is approximately 1%.

For 99% Bandwidth Measurement, the spectrum analyzer's resolution bandwidth (RBW) is set
1-5% of the emission bandwidth and set the Video bandwidth (VBW) = 3 * RBW.

Measure and record the results in the test report.

3.1.4 Test Setup

le )

Spectrum Analyzer EUT
3.1.5 Test Result of 26dB & 99% Occupied Bandwidth
Please refer to Appendix A.
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3.2 Fundamental Maximum EIRP Measurement

3.2.1 Limit of Fundamental Maximum EIRP
<FCC 14-30 CFR 15.407>
(a)(9) For very low power devices operating in the 5.925-6.425 GHz and 6.525-6.875 GHz bands, the
maximum power spectral density must not exceed -5 dBm e.i.r.p in any 1-megahertz band and the
maximum e.i.r.p must not exceed 14 dBm.
3.2.2 Measuring Instruments
Please refer to the measuring equipment list in this test report.
3.2.3 Test Procedures
The testing follows Method PM-G of FCC KDB 789033 D02 General UNII Test Procedures New
Rules v02r01.
Method PM-G (Measurement using a gated RF average power meter):
1. Measurement is performed using a wideband RF power meter.
2. The EUT is configured to transmit at its maximum power control level.
3. Measure the average power of the transmitter.
4. Since the measurement is made only during the ON time of the transmitter, no duty cycle
correction factor is required.
5. For MIMO mode, calculation method follows FCC KDB 662911 D01 Multiple Transmitter Output
v02r01.
3.2.4 Test Setup
Power Meter Attenuator EUT
3.2.5 Test Result of Fundamental Maximum EIRP
Please refer to Appendix A.
TEL: 886-3-327-0868 Page Number 1 11 of 19
FAX: 886-3-327-0855 Issue Date : Nov. 04, 2024

Report Template No.: BU5-FR15EWL AC MA Version 2.4 Report Version 1 02



ssamonas. FCC RADIO TEST REPORT Report No. : FR451606I

3.3 Fundamental Power Spectral Density Measurement

3.3.1 Limit of Fundamental Power Spectral Density
<FCC 14-30 CFR 15.407>

(a)(9) For very low power devices operating in the 5.925-6.425 GHz and 6.525-6.875 GHz bands, the
maximum power spectral density must not exceed -5 dBm e.i.r.p in any 1-megahertz band.

3.3.2 Measuring Instruments

Please refer to the measuring equipment list in this test report.

3.3.3 Test Procedures

The testing follows FCC KDB 789033 D02 General UNII Test Procedures New Rules v02r01.

Section F) Maximum power spectral density.

# Method SA-2 #
(trace averaging across on and off times of the EUT transmissions, followed by duty cycle correction).

+ Measure the duty cycle.
+ Set span to encompass the entire emission bandwidth (EBW) of the signal.
+ Set RBW =1 MHz.
+ Set VBW 2= 3 MHz.
« Number of points in sweep = 2 Span / RBW.
- Sweep time = auto.
+ Detector = RMS

- Trace average at least 100 traces in power averaging mode.

- Add 10 log(1/x), where x is the duty cycle, to the measured power in order to compute the
average power during the actual transmission times. For example, add 10 log(1/0.25) = 6 dB if
the duty cycle is 25 percent.

1. The RF output of EUT was connected to the spectrum analyzer by a low loss cable.

2. Each plot has already offset with cable loss, and attenuator loss. Measure the PPSD and
record it.

3.  For MIMO mode, calculation method follows FCC KDB 662911 D01 Multiple Transmitter
Output v02r01.
Method (a): Measure and sum the spectra across the outputs.

The total final Power Spectral Density is from a device with 2 transmitter outputs. The spectrum
measurements of the individual outputs are all performed with the same span and number of
points; the spectrum value in the first spectral bin of output 1 is summed with that in the first
spectral bin of output 2 to obtain the value for the first frequency bin of the summed spectrum.
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3.3.4 Test Setup

(ol ] O
Spectrum Analyzer EUT
3.3.5 Test Result of Power Spectral Density
Please refer to Appendix A.
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3.4 In-Band Emissions (Channel Mask)

3.4.1

Limit of Unwanted Emissions

<ECC 14-30 CFR 15.407>

(a)(6) For transmitters operating within the 5.925-7.125 GHz bands: Power spectral density must
be suppressed by 20 dB at 1 MHz outside of channel edge, by 28 dB at one channel bandwidth
from the channel center, and by 40 dB at one- and one-half times the channel bandwidth away
from channel center. At frequencies between one megahertz outside an unlicensed device's
channel edge and one channel bandwidth from the center of the channel, the limits must be
linearly interpolated between 20 dB and 28 dB suppression, and at frequencies between one
and one- and one-half times an unlicensed device's channel bandwidth, the limits must be
linearly interpolated between 28 dB and 40 dB suppression. Emissions removed from the
channel center by more than one- and one-half times the channel bandwidth must be
suppressed by at least 40 dB.

3.4.2 Measuring Instruments
Please refer to the measuring equipment list in this test report.
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3.4.3 Test Procedures

The testing follows FCC KDB 987594 D02 U-NIl 6GHz EMC Measurement v03.

Section J) In-Band Emissions.

1.

N oo o A

Take nominal bandwidth as reference channel bandwidth provided that 26 dB emission
bandwidth is always larger than nominal bandwidth

Measure the power spectral density (which will be used for emissions mask reference) using the
following procedure:

a) Set the span to encompass the entire 26 dB EBW of the signal.

b) Set RBW = same RBW used for 26 dB EBW measurement.

c) Set VBW 2 3 X RBW

d) Number of points in sweep = [2 X span / RBW].

e) Sweep time = auto.

f) Detector = RMS (i.e., power averaging)

g) Trace average at least 100 traces in power averaging (rms) mode.

h) Use the peak search function on the instrument to find the peak of the spectrum.

Using the measuring equipment limit line function, develop the emissions mask based on the
following requirements. The emissions power spectral density must be reduced below the peak
power spectral density (in dB) as follows:

a. Suppressed by 20 dB at 1 MHz outside of the channel edge.

b. Suppressed by 28 dB at one channel bandwidth from the channel center.

c. Suppressed by 40 dB at one- and one-half times the channel bandwidth from the channel
center.

Adjust the span to encompass the entire mask as necessary.

Clear trace.

Trace average at least 100 traces in power averaging (rms) mode.

Adjust the reference level as necessary so that the crest of the channel touches the top of the

emission mask.

3.4.4 Test Setup

Spectrum Analyzer EUT
3.4.5 Test Result
Please refer to Appendix A.
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3.5 Transmit Power Control (TPC)

3.5.1 Limit of Unwanted Emissions

<FCC 14-30 CFR 15.407>
(d)(10) Very low power devices operating in the 5.925-6.425 and 6.525-6.875 GHz bands shall employ
a transmit power control (TPC) mechanism. A very low power device is required to have the capability

to operate at least 6 dB below the maximum EIRP power spectral density (PSD) value of -5 dBm/MHz.

3.5.2 Measuring Instruments

Please refer to the measuring equipment list in this test report.

3.5.3 Test Procedures

The testing follows FCC KDB 789033 D02 General UNII Test Procedures New Rules v02r01.
Section F) Maximum power spectral density.
# Method SA-2 #
(trace averaging across on and off times of the EUT transmissions, followed by duty cycle correction).
+ Measure the duty cycle.
- Set span to encompass the entire emission bandwidth (EBW) of the signal.
- Set RBW =1 MHz.
+ Set VBW 2= 3 MHz.
« Number of points in sweep = 2 Span / RBW.
+ Sweep time = auto.
+ Detector = RMS

- Trace average at least 100 traces in power averaging mode.

-+ Add 10 log(1/x), where x is the duty cycle, to the measured power in order to compute the
average power during the actual transmission times. For example, add 10 log(1/0.25) = 6 dB if
the duty cycle is 25 percent.

Measure the PPSD and record it.

3.5.4 Test Setup

Spectrum Analyzer

Atten.

VLP EUT VLP EUT

(Companion)

Splitter Splitter
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SPORTON LAB.

3.5.5 Test Result

The purpose of this test is to verify the relative power drop as the RSSI is increased.

If the conducted PSD delta is greater than 6dB then it ensures the EIRP PSD is at least 6 dB below
the maximum EIRP power spectral density (PSD) value of -5 dBm/MHz.

UNII-5 Conducted | Conducted | Conducted
o | HE20 PSD PSD PSD Antenna | = o6 psp
i |B135MHz| Ant 3 (3+4) [ Ant4 3+4) [ Ant3+4 AGa'”4 Ant 3+4
(dBm/MH2) | (dBm/MH2) | (dBm/MHz) ?dtgi;’ (dBm/MHzZ)
Low RSSI -8.01 -6.36 -4.10
High RSSI -16.06 -14.7 -12.32 -2.83 -15.15
Verdict [ EIRP PSD < -11dBm/MHz | Pass
Ant 3
High RSSI Low RSSI

Ant 4

High RSSI Low RSSI

Page Number 117 of 19
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3.6 Antenna Requirements
3.6.1 Standard Applicable

An intentional radiator shall be designed to ensure that no antenna other than that furnished by the
responsible party shall be used with the device. The use of a permanently attached antenna or of an
antenna that uses a unique coupling to the intentional radiator shall be considered sufficient to comply
with the provisions of this section. The manufacturer may design the unit so that a broken antenna can
be replaced by the user, but the use of a standard antenna jack or electrical connector is prohibited.
This requirement does not apply to carrier current devices or to devices operated under the provisions
of § 15.211, 15.213, 15.217, 15.219, 15.221, or § 15.236. Further, this requirement does not apply to
intentional radiators that must be professionally installed, such as perimeter protection systems and
some field disturbance sensors, or to other intentional radiators which, in accordance with § 15.31(d),
must be measured at the installation site. However, the installer shall be responsible for ensuring that

the proper antenna is employed so that the limits in this part are not exceeded.

3.6.2 Antenna Anti-Replacement Construction

b) Unique (non-standard) antenna connector.
(3) Use of a standard connector is also allowed if the connector is within the transmitter enclosure and
can only be accessed by disassembly of the transmitter, where such disassembly is not normally

required. The user manual must not show that user has access to the connector.
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4 List of Measuring Equipment

. . Calibration
Instrument | Brand Name | Model No. Serial No. [Characteristics Date Test Date Due Date Remark
May 23, 2024~ Conducted
Hygrometer TECPEL DTM-303A TP201996 N/A Nov. 07, 2023 Nov. 06, 2024
Oct. 19, 2024 (THO5-HY)
USB Power RPR8W-23010 May 23, 2024~ Conducted
DARE RPR3008W 10MHz~8GHz | Jan. 29, 2024 Jan. 28, 2025
Sensor 01(NO:146) Oct. 19, 2024 (THO5-HY)
Signal Rohde & May 23, 2024~ Conducted
FSV40 101564 10Hz ~ 40GHz | Sep. 12, 2023 Sep. 11, 2024
Analyzer Schwarz Sep. 10, 2024 (THO5-HY)
Signal Rohde & Sep. 11, 2024~ Conducted
FSV40 101566 10Hz~40GHz | Aug. 23, 2024 Aug. 22, 2025
Analyzer Schwarz Oct. 19, 2024 (THO5-HY)
Switch Box & EC1208382 May 23, 2024~ Conducted
E-Instument ETF-058 N/A Apr. 01, 2024 Mar. 31, 2025
RF Cable (BOX1) Oct. 19, 2024 (THO5-HY)
BTWIFI_Final_ May 23, 2024~ Conducted
Software Sporton ) N/A N/A N/A N/A
versionl.0 Oct. 19, 2024 (THO5-HY)
Spectrum Rohde & TPC
FSV3013 101549 10Hz~13.6GHz | Jan. 30, 2024 | Sep. 20, 2024 | Jan. 29, 2025
Analyzer Schwarz (DF02-HY)
- o DCMB1KW7A Calibration Calibration TPC
Power Divider Woken 2Way Divider 0.5GHz-18GHz Sep. 20, 2024
2 from System from System (DF02-HY)
o Calibration Calibration TPC
Power Divider MVE MVEB8546 A300458 0.5GHz-6GHz Sep. 20, 2024
from System from System (DF02-HY)
o Calibration Calibration TPC
Power Divider MVE MVEB8546 A702438 0.5GHz-6GHz Sep. 20, 2024
from System from System (DF02-HY)
. Calibration Calibration TPC
Power Divider MVE MVE8546 A300498 0.5GHz-6GHz Sep. 20, 2024
from System from System (DF02-HY)
MTJ SBF405-105FL Calibration Calibration TPC
RF Cable . MTJ-30cm-01 | 30 kHz~18GHz Sep. 20, 2024
Cooperation EX from System from System (DF02-HY)
MTJ SBF405-105FL Calibration Calibration TPC
RF Cable . MTJ-30cm-02 | 30 kHz~18GHz Sep. 20, 2024
Cooperation EX from System from System (DF02-HY)
MTJ SBF405-105FL Calibration Calibration TPC
RF Cable . MTJ-30cm-03 | 30 kHz~18GHz Sep. 20, 2024
Cooperation EX from System from System (DF02-HY)
MTJ SBF405-105FL Calibration Calibration TPC
RF Cable . MTJ-30cm-05 | 30 kHz~18GHz Sep. 20, 2024
Cooperation EX from System from System (DF02-HY)
MTJ SBF405-105FL Calibration Calibration TPC
RF Cable . MTJ-30cm-06 | 30 kHz~18GHz Sep. 20, 2024
Cooperation EX from System from System (DF02-HY)
SFL402-30cm- Calibration Calibration TPC
RF Cable EM SFL402 30 kHz~18GHz Sep. 20, 2024
#8 from System from System (DF02-HY)
SS405-100cm- Calibration Calibration TPC
RF Cable EC SS405 30 kHz~18GHz Sep. 20, 2024
05 from System from System (DF02-HY)
TEL: 886-3-327-0868 Page Number 119 0f 19
FAX: 886-3-327-0855 Issue Date : Nov. 04, 2024
Report Template No.: BU5-FR15EWL AC MA Version 2.4 Report Version 1 02




Appendix A. Test Result of Conducted Test Items

Report Number : FR451606I

Test Engineer:

Hank Hsu

Temperature:

21~25

°C

Test Date:

2024/5/23~2024/10/19

Relative Humidity:

51~54

%

Al-10of13



Report Number : FR451606I

TEST RESULTS DATA
26dB and 99% OBW

U-NII-5 MIMO
99% 26 dB Emission
Data Freq. Bandwidth Bandwidth Bandwidth Pass
Mod. | pate [N CH- | (MHz) (MHz) (MHz) Limit /Fail
(MHz)
Ant 4 Ant 3 Ant 4 Ant 3
11a |6Mbps| 2 | 001 5955 18.28 18.48 21.40 21.27 320.00 Pass
11a |6Mbps| 2 | 049 | 6195 17.73 17.93 21.17 21.14 320.00 Pass
11a |6Mbps| 2 | 093 6415 17.88 18.08 21.37 21.21 320.00 Pass
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Report Number : FR4516061

TEST RESULTS DATA
EIRP Power Table
U-NII-5 MIMO
Conducted EIRP
Mod. | 22t Nnd cH. | Fred: Power (ggi) Power Povi?fimit PEES
Rate (MHz) (dBm) (dBm) [Fail
(dBm)
Ant4 [ Ant3 | SUM | Ant4 | Ant3 SUM
11a |6Mbps| 2| 001 | 5955 | 4.85 | 3.90 | 7.41 -1.80 5.61 14.00 Pass
11a |6Mbps| 2 | 049 | 6195 | 4.75 | 3.80 | 7.31 -1.80 5.51 14.00 Pass
11a |6Mbps| 2| 093 | 6415 | 4.95 | 4.00 | 7.51 -1.80 5.71 14.00 Pass

Al-30f 13



Report Number : FR451606!
TEST RESULTS DATA
EIRP Power Spectral Density
U-NII-5 MIMO
Conducted EIRP
Dat F Fzzgr Power Density DG Power EIRDP Pc_)twer P
Mod. R:tz Nn{ CH. (erﬁ'qz') (B) with Duty Factor (dBi) Density fi':i'ty /Fa;T
(dBm/MHz) (dBm/MHz) (dBm/MH2)
Ant4 [ Ant3 [ Ant4 [ Ant3 [ SUM | Ant4 | Ant3 SUM
11a |6Mbps| 2 | 001 | 5955 | 0.28 0.29 -2.52 -2.83 -5.35 -5.00 Pass
11a |6Mbps| 2 | 049 | 6195 | 0.28 0.29 -2.62 -2.83 -5.45 -5.00 Pass
11a |6Mbps| 2 | 093 | 6415 | 0.28 0.29 -2.28 -2.83 -5.11 -5.00 Pass

Al-40of 13



TEST RESULTS DATA
26dB and 99% OBW

Report Number : FR451606I

U-NII-7 MIMO

99% 26 dB Emission
Data Freq. Bandwidth Bandwidth Bandwidth Pass
Mod. | pate [N CH- | (MHz) (MHz) (MHz) Limit /Fail

(MHz)

Ant 4 Ant 3 Ant 4 Ant 3

11a |6Mbps| 2 | 117 | 6535 17.68 18.33 21.29 21.26 320.00 Pass
11a |6Mbps| 2 | 149 | 6695 18.08 18.53 21.46 21.29 320.00 Pass
11a |6Mbps| 2 | 181 | 6855 18.18 18.33 21.32 21.18 320.00 Pass

Al-50f13



Report Number : FR4516061

TEST RESULTS DATA
EIRP Power Table
U-NII-7 MIMO
Conducted EIRP
Mod. | 22t Nnd cH. | Fred: Power (ggi) Power Povi?fimit PEES
Rate (MHz) (dBm) (dBm) [Fail
(dBm)
Ant4 [ Ant3 | SUM | Ant4 | Ant3 SUM
11a |6Mbps| 2| 117 [ 6535 | 2.75 | 1.17 | 5.04 -0.90 4.14 14.00 Pass
11a |6Mbps| 2| 149 [ 6695 | 2.95 | 1.47 | 5.28 -0.90 4.38 14.00 Pass
11a |6Mbps| 2| 181 [ 6855 | 2.45 | 2.17 | 5.32 -0.90 4.42 14.00 Pass

Al-60f 13



Report Number : FR451606!

TEST RESULTS DATA
EIRP Power Spectral Density

U-NII-7 MIMO
Conducted EIRP
Dat F Fzzgr Power Density DG Power EIRDP Pc_)twer P
Mod. R:tz Nn{ CH. (erﬁ'qz') (B) with Duty Factor (dBi) Density fi':i'ty /Fa;T
(dBm/MHz) (dBm/MHz) (dBm/MH2)
Ant4 [ Ant3 [ Ant4 [ Ant3 [ SUM | Ant4 | Ant3 SUM
11a |6Mbps| 2 | 117 | 6535 | 0.28 0.29 -4.81 -0.33 -5.14 -5.00 Pass
11a |6Mbps| 2 | 149 | 6695 | 0.28 | 0.29 -4.79 -0.33 -5.12 -5.00 Pass
11a |6Mbps| 2 | 181 | 6855 | 0.28 0.29 -4.84 -0.33 -5.17 -5.00 Pass

Al-Tof 13



TEST RESULTS DATA
26dB and 99% OBW

Report Number : FR451606I

U-NII-5 MIMO
99% 26 dB Emission
Mod. Data Nrd CH. Freq. | RU Bandwidth Bandwidth Banfiw_idth Pas_s
Rate (MHz) [ Config. (MHz) (MHz) Limit /Fail
(MHz)
Ant 4 Ant 3 Ant 4 Ant 3
HE20 [MCSO| 2| 001 | 5955 | Full 19.28 19.28 21.45 21.38 320.00 Pass
HE20 [MCSO| 2| 049 | 6195 | Full 19.18 19.18 21.39 21.31 320.00 Pass
HE20 [MCSO| 2| 093 | 6415 | Full 19.23 19.23 21.55 21.44 320.00 Pass
HE40 [MCSO| 2 | 003 | 5965 | Full 37.76 37.86 40.94 40.64 320.00 Pass
HE40 [MCSO| 2 | 051 | 6205 | Full 37.86 37.86 40.77 40.50 320.00 Pass
HE40 [MCSO| 2| 091 | 6405 | Full 37.66 37.86 40.86 40.43 320.00 Pass
HE80 [ MCSO| 2 | 007 | 5985 | Full 76.72 76.72 81.12 80.83 320.00 Pass
HE80 [MCSO| 2 | 055 | 6225 | Full 76.84 76.72 81.18 80.86 320.00 Pass
HE80 [MCSO| 2| 087 | 6385 | Full 76.84 76.84 80.96 81.15 320.00 Pass

Al-80f13



Report Number : FR451606I

TEST RESULTS DATA
EIRP Power Table
U-NII-5 MIMO
Conducted EIRP

Mod. | D2®@ INnd cH. | FTed- | RU Power (c?é;i) Power Povl\i—!ffimit Pass

Rate (MHz) | Config. (dBm) (dBm) /Fail

(dBm)
Ant4 | Ant3 | SUM | Ant4 | Ant 3 SUM

HE20 [ MCSO0| 2 | 001 | 5955 Full | 495 | 410 | 7.56 -1.80 5.76 14.00 Pass
HE20 [ MCS0O| 2 | 001 | 5955 | 26/0 | -2.55 | -3.70 | -0.08 -1.80 -1.88 14.00 Pass
HE20 [ MCS0| 2 | 001 | 5955 | 52/37 | 0.85 | -0.50 | 3.24 -1.80 1.44 14.00 Pass
HE20 [ MCSO0| 2 | 001 | 5955 [106/53| 3.25 | 2.70 | 5.99 -1.80 4.19 14.00 Pass
HE20 [ MCSO0| 2| 049 | 6195 | Full | 545 | 460 | 8.06 -1.80 6.26 14.00 Pass
HE20 [ MCS0| 2| 049 | 6195 | 26/4 | -1.25 | -1.80 | 1.49 -1.80 -0.31 14.00 Pass
HE20 [ MCS0| 2| 049 | 6195 | 52/38 | 0.55 | -0.50 | 3.07 -1.80 1.27 14.00 Pass
HE20 [ MCS0| 2 | 049 | 6195 [106/53| 3.55 | 2.50 | 6.07 -1.80 4.27 14.00 Pass
HE20 [MCSO0| 2| 093 | 6415 | Full | 595 | 5.00 | 8.51 -1.80 6.71 14.00 Pass
HE20 [ MCS0| 2 | 093 | 6415 | 26/8 | -2.95 | -3.10 | -0.01 -1.80 -1.81 14.00 Pass
HE20 [ MCS0| 2 | 093 | 6415 | 52/40 | 0.25 | -1.10 | 2.64 -1.80 0.84 14.00 Pass
HE20 [ MCS0| 2 | 093 | 6415 [106/54| 3.25 | 1.70 | 5.55 -1.80 3.75 14.00 Pass
HE40 [ MCSO| 2| 003 | 5965 | Full | 875 | 7.80 [11.31 -1.80 9.51 14.00 Pass
HE40 [ MCSO| 2| 051 | 6205 | Full | 9.35 | 8.40 [11.91 -1.80 10.11 14.00 Pass
HE40 [MCS0O| 2| 091 | 6405 | Full | 9.15 | 8.10 [11.67 -1.80 9.87 14.00 Pass
HE80 [ MCSO0| 2 | 007 | 5985 Full |11.35|10.80 | 14.09 -1.80 12.29 14.00 Pass
HE80 [ MCSO0| 2| 055 | 6225 Full |11.95 [10.70 | 14.38 -1.80 12.58 14.00 Pass
HE80 [ MCSO0| 2 | 087 | 6385 | Full |11.95|10.50 [ 14.30 -1.80 12.50 14.00 Pass

Al-90f 13



TEST RESULTS DATA

EIRP Power Spectral Density

Report Number : FR451606I

U-NII-5 MIMO
Conducted EIRP

Data Freq. | RU Fzzgr F.’ower Density DG. Powgr EIE:nZ(th\;/ver Pass

Mod. Rate Nrx| CH. (MHz) | Config. (dB) with Duty Factor (dBi) Density Limit JFail
(dBm/MHz) (dBm/MHz) (dBm/MH2)
Ant4 [ Ant3 [ Ant4 [ Ant3 ] SUM [ Ant4 | Ant3 SUM

HE20 [ MCSO0| 2 | 001 5955 Full 0.40 0.40 -2.55 -2.83 -5.38 -5.00 Pass
HE20 (MCSO0| 2 | 001 5955 | 26/0 | 0.48 0.48 -2.88 -2.83 -5.71 -5.00 Pass
HE20 (MCSO| 2 | 001 5955 | 52/37 | 0.53 0.53 -2.60 -2.83 -5.43 -5.00 Pass
HE20 (MCSO0| 2 | 001 5955 | 106/53| 0.58 0.59 -2.59 -2.83 -5.42 -5.00 Pass
HE20 [MCSO| 2 | 049 | 6195 Full 0.40 0.40 -2.21 -2.83 -5.04 -5.00 Pass
HE20 [MCSO| 2| 049 | 6195 | 26/4 | 0.48 0.48 -2.25 -2.83 -5.08 -5.00 Pass
HE20 [MCSO| 2 | 049 | 6195 | 52/38 | 0.53 0.53 -2.44 -2.83 -5.27 -5.00 Pass
HE20 [ MCSO| 2 | 049 | 6195 | 106/53| 0.58 0.59 -2.40 -2.83 -5.23 -5.00 Pass
HE20 [MCSO| 2 | 093 | 6415 Full 0.40 0.40 -2.36 -2.83 -5.19 -5.00 Pass
HE20 [MCSO| 2 | 093 | 6415 | 26/8 | 0.48 0.48 -2.65 -2.83 -5.48 -5.00 Pass
HE20 [ MCSO| 2 | 093 | 6415 | 52/40 | 0.53 0.53 -2.44 -2.83 -5.27 -5.00 Pass
HE20 [ MCSO| 2 | 093 | 6415 | 106/54| 0.58 0.59 -2.67 -2.83 -5.50 -5.00 Pass
HE40 [MCSO| 2 | 003 | 5965 Full 0.40 0.40 -2.64 -2.83 -5.47 -5.00 Pass
HE40 [ MCSO| 2 | 051 6205 Full 0.40 0.40 -2.20 -2.83 -5.03 -5.00 Pass
HE40 (MCSO| 2 | 091 6405 Full 0.40 0.40 -2.29 -2.83 -5.12 -5.00 Pass
HE80 [MCSO| 2 | 007 | 5985 Full 0.54 0.54 -2.67 -2.83 -5.50 -5.00 Pass
HE80 [MCSO| 2 | 055 | 6225 Full 0.54 0.54 -2.23 -2.83 -5.06 -5.00 Pass
HE80 [MCSO| 2 | 087 | 6385 Full 0.54 0.54 -2.37 -2.83 -5.20 -5.00 Pass

Al-100f 13



TEST RESULTS DATA
26dB and 99% OBW

Report Number : FR451606I

U-NII-7 MIMO
99% 26 dB Emission
Mod. Data Nrd CH. Freq. | RU Bandwidth Bandwidth Banfiw_idth Pas_s
Rate (MHz) [ Config. (MHz) (MHz) Limit /Fail
(MHz)
Ant 4 Ant 3 Ant 4 Ant 3
HE20 [MCSO| 2 | 117 | 6535 | Full 19.13 19.23 21.38 21.36 320.00 Pass
HE20 [MCSO| 2 | 149 | 6695 | Full 19.13 19.28 21.34 21.49 320.00 Pass
HE20 [MCSO| 2 | 181 | 6855 | Full 19.18 19.33 21.45 21.42 320.00 Pass
HE40 |[MCSO| 2 | 123 | 6565 | Full 37.76 37.96 40.58 40.56 320.00 Pass
HE40 |[MCSO| 2 | 147 | 6685 | Full 37.86 37.96 40.82 40.69 320.00 Pass
HE40 [MCSO| 2| 179 | 6845 | Full 37.86 37.86 40.83 40.83 320.00 Pass
HE80 [MCSO| 2| 135 | 6625 | Full 76.84 76.84 81.31 80.86 320.00 Pass
HE80 [MCSO| 2 | 151 | 6705 | Full 76.96 76.84 81.15 80.70 320.00 Pass
HE80 [MCSO| 2 | 167 | 6785 | Full 76.84 76.60 80.90 81.25 320.00 Pass

Al-110f13



Report Number : FR451606I

TEST RESULTS DATA
EIRP Power Table
U-NII-7 MIMO
Conducted EIRP

Mod. | D2®@ INnd cH. | FTed- | RU Power (c?é;i) Power Povl\i—!ffimit Pass

Rate (MHz) | Config. (dBm) (dBm) /Fail

(dBm)
Ant4 | Ant3 | SUM | Ant4 | Ant 3 SUM

HE20 [MCSO0| 2| 117 | 6535 | Full | 295 | 1.47 | 5.28 -0.90 4.38 14.00 Pass
HE20 [ MCS0| 2| 117 | 6535 | 26/0 | -5.35 | -6.93 | -3.06 -0.90 -3.96 14.00 Pass
HE20 [ MCSO0| 2 | 117 | 6535 | 52/37 | -3.05 | -4.33 | -0.63 -0.90 -1.53 14.00 Pass
HE20 [ MCS0| 2 | 117 | 6535 [106/53| 0.15 | -1.53 | 2.40 -0.90 1.50 14.00 Pass
HE20 [MCSO0| 2| 149 | 6695 | Full | 295 | 1.67 | 5.37 -0.90 4.47 14.00 Pass
HE20 [ MCSO0| 2| 149 | 6695 | 26/4 | -5.25 | -5.03 | -2.13 -0.90 -3.03 14.00 Pass
HE20 [ MCSO| 2 | 149 | 6695 | 52/38 | -2.35 | -3.93 | -0.06 -0.90 -0.96 14.00 Pass
HE20 [ MCSO0| 2 | 149 | 6695 [106/53| 0.75 | -0.93 | 3.00 -0.90 2.10 14.00 Pass
HE20 [MCSO0| 2| 181 | 6855 | Full | 295 | 1.97 | 5.50 -0.90 4.60 14.00 Pass
HE20 [MCS0O| 2| 181 | 6855 | 26/8 | -5.65 | -6.13 | -2.87 -0.90 -3.77 14.00 Pass
HE20 [ MCS0| 2 | 181 | 6855 | 52/40 | -2.75 | -3.53 | -0.11 -0.90 -1.01 14.00 Pass
HE20 [ MCSO0| 2 | 181 | 6855 [106/54| 0.05 | -0.63 | 2.73 -0.90 1.83 14.00 Pass
HE40 [MCSO0| 2| 123 | 6565 | Full | 5.95 | 4.27 | 8.20 -0.90 7.30 14.00 Pass
HE40 [ MCSO0| 2 | 147 | 6685 | Full | 5.95 | 4.67 | 8.37 -0.90 7.47 14.00 Pass
HE40 [MCSO0| 2| 179 | 6845 | Full | 5.35 | 5.07 | 8.22 -0.90 7.32 14.00 Pass
HE80 [ MCSO| 2| 135 | 6625 | Full | 845 | 7.17 | 10.87 -0.90 9.97 14.00 Pass
HE80 [ MCSO0| 2| 151 | 6705 | Full | 835 | 7.17 | 10.81 -0.90 9.91 14.00 Pass
HE80 [ MCSO| 2| 167 | 6785 | Full | 8.15 | 7.57 | 10.88 -0.90 9.98 14.00 Pass

Al-120f 13



TEST RESULTS DATA

EIRP Power Spectral Density

Report Number : FR451606I

U-NII-7 MIMO
Conducted EIRP

Data Freq. | RU Fzzgr F.’ower Density DG. Powgr EIE:nZ(th\;/ver Pass

Mod. Rate Nrx| CH. (MHz) | Config. (dB) with Duty Factor (dBi) Density Limit JFail
(dBm/MHz) (dBm/MHz) (dBm/MH2)
Ant4 [ Ant3 [ Ant4 [ Ant3 ] SUM [ Ant4 | Ant3 SUM

HE20 [MCSO| 2 | 117 | 6535 Full 0.40 0.40 -4.91 -0.33 -5.24 -5.00 Pass
HE20 [ MCSO| 2 | 117 | 6535 | 26/0 | 0.48 0.48 -5.20 -0.33 -5.53 -5.00 Pass
HE20 [ MCSO| 2 | 117 | 6535 | 52/37 | 0.53 0.53 -5.39 -0.33 -5.72 -5.00 Pass
HE20 [ MCSO| 2 | 117 | 6535 | 106/53| 0.58 0.59 -5.30 -0.33 -5.63 -5.00 Pass
HE20 [MCSO| 2 | 149 | 6695 Full 0.40 0.40 -4.91 -0.33 -5.24 -5.00 Pass
HE20 [ MCSO| 2 | 149 | 6695 | 26/4 | 0.48 0.48 -5.36 -0.33 -5.69 -5.00 Pass
HE20 [ MCSO| 2 | 149 | 6695 | 52/38 | 0.53 0.53 -5.09 -0.33 -5.42 -5.00 Pass
HE20 [ MCSO| 2 | 149 | 6695 | 106/53| 0.58 0.59 -5.00 -0.33 -5.33 -5.00 Pass
HE20 (MCSO| 2 | 181 6855 Full 0.40 0.40 -4.81 -0.33 -5.14 -5.00 Pass
HE20 (MCSO| 2 | 181 6855 | 26/8 | 0.48 0.48 -5.21 -0.33 -5.54 -5.00 Pass
HE20 (MCSO| 2 | 181 6855 | 52/40 | 0.53 0.53 -5.18 -0.33 -5.51 -5.00 Pass
HE20 (MCSO0| 2 | 181 6855 | 106/54| 0.58 0.59 -5.31 -0.33 -5.64 -5.00 Pass
HE40 [MCSO| 2 | 123 | 6565 Full 0.40 0.40 -4.98 -0.33 -5.31 -5.00 Pass
HE40 [MCSO| 2 | 147 | 6685 Full 0.40 0.40 -4.78 -0.33 -5.11 -5.00 Pass
HE40 [MCSO| 2 | 179 | 6845 Full 0.40 0.40 -5.14 -0.33 -5.47 -5.00 Pass
HE80 [MCSO| 2 | 135 | 6625 Full 0.54 0.54 -4.99 -0.33 -5.32 -5.00 Pass
HE80 [MCSO0| 2 | 151 6705 Full 0.54 0.54 -5.11 -0.33 -5.44 -5.00 Pass
HE80 [MCSO| 2 | 167 | 6785 Full 0.54 0.54 -5.17 -0.33 -5.50 -5.00 Pass

Al-130f13



swamranas. FCC RADIO TEST REPORT Report No. : FR451606I

Test Result of 26dB & 99% Occupied Bandwidth|

MIMO <Ant. 4+3>
<802.11a>

99% Occupied Bandwidth 26dB Bandwidth
S:;Ltgz;ilan.nnaem E] Spectrum @

Offset 26.65 db & RBW 300 kHz

Ref Level 20.00 d8m  Offset 26.65 db @ RBW 300 kHz
po Att 20 de  SWT 1ms & VBW 1MHz Mode Sweep | Att 10 08 SWT 10.1ms & VBW 1MHz Mode Sweep
(@152 view (@ 17k View
Mi[1] 5.52 dBm M1[1] 31.81 dBm)|
5.9550090 GHz 5.94437600 GHz
20d Occ By 18.281718282 MHz 1o d D2[1] 0.43 dB|
21.40000 MHz|
10 d 0 dBm
D1 -5.412 dem 1
0 dBm T 10d - "
N )
0 d ~ T NAGE it WOV N

20 df L
o/ \g / \

20 ; v

= ¥ Y A0 dBm—f——r, i

D2 -31.412 dBr T
oy . \
P " T LYY KPRV "R _an g
s esiebromart T —— P
-40 dBm

-50 dBm
-50 df
60 de
60 de
70 dB
CF 5.955 GHz 1001 pts Span 50.0 MHz
Marker CF 5.955 GHz 10001 pts Span 80.0 MHz
Type | Ref | Trc | X-value 1 ¥-value |__Function | Function Result | Marker
ML 1 5,955699 GHz -5.52 dBm Type | Ref | Trc | X-value 1 ¥-value | Function | Function Result |
L 1 5.9458591 GHz -22.20 dBm Occ Bw 18.281718282 MHz ML 1 5.944376 GHz -31.81 dBm
T2 1 5.0541409 GHz -20.80 dBm D2 M1 1 21.4 MHz -0.43 d@
L )y ) [ L )i ] I T

Note: The occupied channel bandwidth is maintained within the band of operation for all of the modulations.

<802.11ax HE20>

99% Occupied Bandwidth 26dB Bandwidth
S::LUW\I 30.00 d8 [@] m @

Offset 26.65 db & RBW 300 kHz

RefLevel 20,00 dBm  Offset 26.65 db e RBW 300 kHz
o Att 20 6B SWT 1ms @ VBW 1MHz _Mode Sweep o Att 108 SWT _ 10.1ms @ VBW 1MHz _ Mode Sweep
[@ 153 view [@ 1Pk view
M1[1] 2.63 dBm)| M1[1] 30.88 dBm)|
. 5.9558990 GHz| o 5.94437600 GHz
=0 Occ Bw 19.280719281 MHz 10 D2[1] 0.32 dB|
21.44800 MHz
od 0 dém
D1 -3.855 dém " t
v
0 dBm 1 i Mﬂ.
ha 0 ot i
B T et A YT, |
-10 7 l -20 I
] 4 \
-20 D2 -29.855 dBm -
] N D2 -29.855 db
- / L
RSl RrSrwepm Ty TSP SPTII AR 40d
-40 dBm o
-50 dBm
-50 df
60 e
-60 df
70 dBir
CF 5.955 GHz 1001 pts Spon 50.0 MHz
Marker CF 5.955 GHz 10001 pts Spon 80.0 MHz
Type | Ref | Trc | X-value | Y-value | Function | Function Result | Marker
ML 1 5,955899 GHz -2.63 dbm Type | Ref | Trc | X-value | Y-value | Function | Function Result |
1 1 5.0454006 GHz -13.47 dBm Occ Bw 19.280719281 MHz ML 1 5.944376 GHz -30.88 dBm
T2 1 5.9645903 GHz -12.31 dBm p2| M1 1 21,448 MHz -0.32 dB
[ il ] [T ] [ il ] [T

Note: The occupied channel bandwidth is maintained within the band of operation for all of the modulations.

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR451606I

<802.11ax HE40>

o, . - -
99% Occupied Bandwidth 26dB Bandwidth
Spectrum ks Spectrum “.?J
RefLevel 30.00 dém  Offset 26.65 0B @ RBW L MHz RefLevel 20,00 dém  Offset 26.65 0B @ RBW L MHz
o Att 20 dB SWT 1ms @ VBW 3MHz _Mode Swesp o Att 10d8 SWT _ 10.1ms @ VBW 3MHz _Mode Sweep
[@15a View [@ 1Pk View
M1[1] 3.48 dBm)| M1[1] 25.14 dBm)|
. 5.9612000 GHz ‘ 5.9447440 GHz
20 Occ Bw 37.762237762 MHz| 10 | D2(1] 1.13 dB|
. D1 3,033 dBm 40.9440 MHz|
10 W 0d "Mﬂw\
0de ; M—ﬂ"“%n . E 104 \
Y o 10
7 Y | |
-10 ; 1l -20 df PR e . |1
20 - -30 i
o * e bt
o | e ——
-40 dBm
-50 dBm
50 o
60 de
60 de
70 dB
CF 5.965 GHz 1001 pts Span 100.0 MHz
Marker CF 5.965 GHz 10001 pts Span 160.0 MHz
Type | Ref | Trc | X-value 1 ¥-value |__Function | Function Result | Marker
ML 1 5.9612 GHz 3.48 dBm Type | Ref | Trc | X-value 1 ¥-value | Function | Function Result |
L 1 5.9461189 GHz -5.41 dBm Occ Bw 37.762237762 MHz ML 1 5.944744 GHz -25.14 dBm
T2 1 59838811 GHz -4.45 dBm D2 M1 1 40,944 MHz 113 dB
L )y ] [ L )i ] I T

Note: The occupied channel bandwidth is maintained within the band of operation for all of the modulations.

<802.11ax HE80>

0 - N -
99% Occupied Bandwidth 26dB Bandwidth
Spectrum c.'}‘J Spectrum ?}‘J
RefLevel 30,00 dBm  Offset 26.65 OB & RBW L MHz RefLevel 20,00 dBm  Offset 26.65 OB & RBW L MHz
o Att 20 6B SWT 1ms @ VBW 3WMHz _Mode Sweep o Att 10d8 SWT  10.1ms @ VBW 3WMHz  Mode Sweep
[@ 153 view [@ 1Pk view
M1[1] 3.25 dBm)| M1[1] 23.24 dBm)|
. 5.995070 GHz| o 5.9444880 GHz|
=0 Occ Bw 76.723276723 MHz 10 D2[1] 1.14 dB
211 dBrm £1.1200 MHz
10 d T od D1 3. 1 dan
- - X N Y TTRRA T | H
e A R v -10 df :
o f 1 . . i |
i 1 =<0 D% 22700 oo * e
20 d / |
2u 4 ] ] {
bbbt b h IRTVPRRG ETRPPIRY !!ﬁw h b AT
-40 dBm
-50 dBm
50 o
60 de
-60 df
70 derr
CF 5.985 GHz 1001 pts Span 120.0 MHz
Marker CF 5.985 GHz 10001 pts Span 320.0 MHz
Type | Ref | Trc | X-value | Y-value | Function | Function Result | Marker
ML 1 5.09507 GHz 3.25 dbm Type | Ref | Trc | X-value | Y-value | Function | Function Result |
1 1 5,946638 GHz -3.16 dBm Occ Bw 76.723276723 MHz ML 1 5.944488 GHz -23.24 dBm
T2 1 6,023362 GHz -3.96 dBm p2| M1 1 81.12 MHz -1.14 d@
[ il ] [T ] [ il ] [T

Note: The occupied channel bandwidth is maintained within the band of operation for all of the modulations.

TEL: 886-3-327-0868

Page Number
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Test Result of Power Spectral Density|

<802.11a>

Maximum Power Density Plot (dBm/MHz)

RefLevel: 30.00dBm RBW: 1.00 MHz
At 20d8 VBW: 3.00 MHz Ant1Offset:27.01dB Factor:0.28d6

Dector:  RMS Trace: Average  SWT: 0.020s Ant2 Offset:27.63dB Factor:0,29dB

15 MK1
10 Freq: 6,414 GHz

5 Level: -2,275 dBm
MK1

-50 Count 100/100

-100
Center: 6,415 GHz Span: 50,000 MHz

Note:
1. EIRP Power Density (dBm/MHz) = Measured value+ Duty Factor + Directional Gain
2. The test plot is showing a bin by bin combined result mathematically adds two traces.
Power Density Plot Trace 1 (Ant 4) Power Density Plot Trace 2 (Ant 3)
i::ma"m Zagduﬂﬂdam nga;gﬂﬂ :‘jl:zz Ref Level: 30.00dBm RBW: 1.00 MHz
30 oo RWS e oy SRS 020 Qffset:27.01c0 MFactor:0.26d0 " Dector: R w;r:éafvuamze SWT- 00205 Offseti27.63d8_ Factor.2d8
25
20 25
15 MK1 20
Freq: 6.414 GH iz L ——
IE Level -2519 dom b i
ML 0 MK1
= .
-10 -lg
-15 -15
20 -20
-25 -25
-30 -30
-35 -35
= -40
= s
:gg Count 100/100 gg Count 100/100
-60 -60
65 -65
-70 =
z
-80 -85
:22 -30
o 100
-100 Center: 6.415 GHz Span: 50.000 MHz
Center: 6,415 GHz Span: 50,000 MHz
TEL: 886-3-327-0868 Page Number 1 A2-3 of 34

FAX:
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<802.11ax HE20>

Maximum Power Density Plot (dBm/MHz)

ReflLevel: 30.00dBm
At 20dB
Dector:  RMS

RBW: 1.00 MHz
VBW: 3.00 MHz

Trace: Average SWT: 0.020s

Ant1Offset:26,80d8 Factor:0.40d8
Ant2 Offset:27.55dB _Factor:0.40dB

-50 Count 100/100

-100

MK1
Freq: 6,197 GHz
Level: 2,214 dBm

Center: 6,195 GHz

Span: 50,000 MHz

Note:

EIRP Power Density (dBm/MHz) = Measured value+ Duty Factor + Directional Gain

The test plot is showing a bin by bin combined result mathematically adds two traces.

Power Density Plot Trace 1 (Ant 4)

Power Density Plot Trace 2 (Ant 3)

Dector:  RMS
30

25
20
15
10
5

[}
-5
-10
-15
-20
-25
-30
-35
-40
-45
-50
-55
-60
-65
=70
-75
-80
-85
-90
-95
-100
C

Ref Level: 30.00dBm RBW: 1.00 MHz
Al 20dB VBW: 3.00 MHz

Trace: Average SWT: 0.020s Offset:26.80d8  Factor:0.40dB

MK1

Count 100/100

enter: 6,195 GHz Span: 50,000 MHz

RBW: 1.00 MHz.
VBW: 3.00 MHz
Trace: Average SWT:0020s

Ref Level: 30.00dBm
Al 20dB

Offset:27.55dB _ Factor:0.40dB

Dectorr  RMS
0

15 MK1
10 Freq: 6.196 GHz
5 Level: -5.554 dBm

e MKL

= Count 100/100

Center: 6.195 GHz Span: 50.000 MHz

TEL: 886-3-327-0868

FAX:

886-3-327-0855
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<802.11ax HE40>

Maximum Power Density Plot (dBm/MHz)

RefLevel: 30.00dBm RBW: 1.00 MHz
At 20dB VBW: 3.00 MHz
Dector.  RMS Trace: Average

Ant1Offset:26,71d8  Factor:0,40d8
Ant2 Offset:27.52dB_Factor:0.40d8

-50 Count 100/100

-100

MK1

MK1
Freq: 6,210 GHz
Level: 2,201 dBm

Center: 6,205 GHz

Span: 100,000 MHz

Note:

1. EIRP Power Density (dBm/MHz) = Measured value+ Duty Factor + Directional Gain

2. The test plot is showing a bin by bin combined result mathematically adds two traces.

Power Density Plot Trace 1 (Ant 4)

Power Density Plot Trace 2 (Ant 3)

Ref Level: 30.00dBm RBW: 1.00 MHz

Al 20dB VEW: 3.00 MHzZ

Dector:  RMS Trace: Average  SWT: 0.020s Offset: 26,7108 Factor:0.40d8
30

25

20

15 MK1

10 Freq: 6.210 GHz

5 Level: -4.920 dBm

0 MK

-5
-10
-15
-20
-25
-30
-35
-a0
-45
=L Count 100/100
-55

-60
-65
-70
-75
-80
-85
-80
-85
-100

Center: 6,205 GHz Span: 100,000 MHz

Ref Level: 30.00dBm RBW: 1.00 MHz.
Al 20dB VBW: 3.00 MHz

Dector:  RMS Trace Average  SWT: 0.020s Offeet:27.52d8  Factor:0.40d8
30

15 MK1

10 Freq: 6.210 GHz
5 Level: -5.435 dBm
© MK L

= Count 100/100

Center: 6.205 GHz Span: 100,000 MHz

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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<802.11ax HE80>

Maximum Power Density Plot (dBm/MHz)

ReflLevel: 30.00dBm
Al

RBW: 1.00 MHz

20dB VBW: 3.00 MHz

Dector  RMS

Trace: Average

SWT: 0.020s

Ant1Offset:26,91dB Factor:0.54dB
Ant2 Offset:27.63dB_Factor:0.54dB

-50 Count 100/100

-100

MK1

Freq: 6,236 GHz

Level; 2,230 dBm
MK1

Center: 6,225 GHz

Span: 120,000 MHz

Note:

1. EIRP Power Density (dBm/MHz) = Measured value+ Duty Factor + Directional Gain

2. The test plot is showing a bin by bin combined result mathematically adds two traces.

Power Density Plot Trace 1 (Ant 4)

Power Density Plot Trace 2 (Ant 3)

Ref Level: 30.00dBm RBW: 1.00 MHz
Al 20dB VBW: 3.00 MHz

Dector:  RMS Trace: Average SWT: 0.020s
30

Offset:26.91d8

Factor:0.54dB

25
20
15
10
5
0 MK1
-5
-10
-15
-20
-25
-30
-35
-a0
-45
=L Count 100/100
-55
-60
65
70
75
-80
-85
-20
-95
-100

Center: 6,225 GHz

Span: 120,000 MHz

RBW: 1.00 MHz.
VBW: 3.00 MHz
Trace: Average SWT:0020s

Ref Level: 30.00dBm
Al 20dB

Offset:27.63dB__ Factor:0.54dB

Dectorr  RMS
0

15 MK1
10 Freq: 6.234 GHz
5 Level: -5.838 dBm

e MK1

= Count 100/100

Center: 6.225 GHz Span: 120,000 MHz

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR451606I

]In-Band Emissions (Channel Mask)

MIMO <Ant. 4+3(4)>

EUT Mode 802.11a

Plot on Channel 5955 MHz

Plot on Channel 6195 MHz

Spectrum nél pectrum nél
Ref Level 15,53 dém  Offset 26.33 dB Mode Auto Sweep Ref Level 15,53 dém  Offset 26.33 dp Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
(@ 1Pm AvgPwr (@ 1Pm AvgPwr
10 it gheck pafS 10 it gheck PARS
P< 200 P< 200
0 di 0 di
-10 de| -10 de| —
E — ==
-20 de| i -20 de|
] | | |
-30 dem — — -30 dem — —
-a0 dy SR - -40 da = — ——
- ] / \ - A4 / \ T
50 dam————= - — 50 dam—|— i ! —
/ N /
60 dar = - 60 d v I i
-70 de -70 de
-80 dem -80 dem
CF 5.955 GHz 1001 pts pan 85.6 MHz | [ CF 6.195 GHz 1001 pts pan 84.672 MHz
Spectrum Emission Mask Standard: None Spectrum Emission Mask standard: None
Peak Power -13.39 dBm RBW 300.000 kHz Peak Power -13.39 dBm RBW 300.000 kHz
Range Low Range U RBW Frequen Power Abs Power Rel ALimit Range Low Range U, RBW Frequen Power Abs Power Rel ALimit
-42.600 MHz -32,100 MHz | 300.000 kHz 5.51353 GHz -61.67 dbm -42,48 db -8.48 db -42,336 MHz -31,752 MHz | 300.000 kHz 6.16321 GHz 62,45 obm 43,10 cb 5,10 db
-32.100 MHz -21.400 MHz 300.000 kHz 5.92294 GHz -61.81 dBm -48.43 dB -8.47 dB -31.752 MHz -21.168 MHz 300.000 kHz. 6.16329 GHz -62.57 dBm -4G.17 dB -9.22 dB
-21.400 MHz -11,700 MHz | 300.000 kHz 5.93373 GHz 61,67 dBm -48,29 dB -20,39 dB -21.168 MHz -11.584 MHz | 300.000 kHz 6.17387 GHz 61,75 dBm -48,35 dB -20,39 dB
-11.700 MHz -10.700 MHz | 300.000 kHz 5.94335 GHz -54,48 dBm -41,10 d -22,01d8 -11.584 MHz -10.564 MHz | 300.000 kHz 5.16346 GHz 53,65 dbm 40,26 db 21,17 d
10,700 MHz 11,700 MHz | 300.000 kHz 5.86665 GHz -54.74 dbm -41,35 db -22.,26 db 10,594 Mz 11,584 MHz | 300.000 kHz 5.20654 GHz -53.28 dbm -32.95 b -20,78 db
11,700 MHz 21,400 MHz | 300.000 kHz 5.97627 GHz -61.97 dbm -48,59 db -20,69 db 11,534 MHz 21,168 MHz | 300.000 kHz 521613 GHz 61,79 dbm -48.40 db -20,43 db
21,400 MH2Z 32,100 MH2 300.000 kHz 5.98706 GHZ -62.26 dBm -48.88 dp -8.02 di 21.168 MH2Z 31.752 MH2 300.000 kHz 6.22671 GHZ -62.66 dBm -49.26 dB 9.31d8
32,100 MHz 42,800 MHz | 300,000 kHz 5.98817 GHz 62,21 dBm -48,82 dB -8.82 dB 31.752 MHz 42,336 MHz | 300.000 kHz 6.22696 GHz 62,47 dBm -49,07 db -9.07 dB
L ) L -
Spectrum nél pectrum Ev'-l
Ref Level 15,53 dém  Offset 26.33 dp Mode Auto Sweep Ref Level 16,23 dém  Offset 27.23 dp Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
(@ 1Pm AvgPwr (@ 1Pm AvgPwr
imit fheck PARS Limit fheck PAES
10 ghimit I
P 20 10 D50
od 0 d8
-10 dey -10 d
[ T —— f — \
-20 dey 1 -20 df 1
] I / 1
30 dem — Tt 30 der I —
40 de I e 40 d _ - Vi —
o / i o 7 \\ -
-50 dem— L 4 S .50 dem S / ; T
LN
o / — o I 2
-70 dey -70 d
-80 d&ém -80 der
CF 6.415 GHz 1001 pts pan 85.472 MHz | [(CF6.535 GHz 1001 pts pan 85.152 Mz
Spectrum Emission Mask standard: None Spectrum Emission Mask standard: None
Peak Power -13.38 dBm RBW 300.000 kHz Peak Power -12.90 dBm RBW 300.000 kHz
Range Low Range U RBW Frequen Power Abs Power Rel ALimit Range Low Range U, RBW Frequen Power Abs Power Rel ALimit
-42.736 MHz -32,052 MHz | 300.000 kHz 6.38256 GHz -62.54 dbm ~45,16 db 5,16 db -42.576 MHz -31,932 MHz | 300.000 kHz 650226 GHz 61,98 obm EEREED -5.08 db
-32.052 MHz -21.368 MHz 300.000 kHz. 6.38299 GHz -62.58 dBm -49.20 dB -9.25 d8 -31.932 MHz -21.288 MHz 300.000 kHz. 6.50311 GHz -62.13 dBm -4G.23 db -9.28 dB
-21.368 MHz -11.684 MHz | 300.000 kHz 6.39367 GHz -61.97 dbm -48,59 dB -20,62 dB -21.288 MHz -11.644 MHz | 300.000 kHz 6.51384 GHz 61,48 dBm -48,58 dB -20.69 dB
-11.684 MHz -10.684 MHz | 300.000 kHz 5.40336 GHz -54,34 dBm -40,95 dB -21,86 dB -11.644 MHz -10.644 MHz | 300.000 kHz 552340 GHz 53,26 dbm 40,38 dB 21,29 db
10,634 MHz 11,684 MHz | 300.000 kHz 5.42664 GHz -54.51 dbm -41,13 db -22,04 db 10,644 Mz 11,644 MHz | 300.000 kHz 554660 GHz -53.45 dbm 40,55 cb -21.46 db
11,684 MHz 21,368 MHz | 300.000 kHz 5.43624 GHz -61.95 dbm -48,57 db -20,67 db 11,644 MHz 21,288 MHz | 300.000 kHz 5.55625 GHz 61,78 dbm -48.88 db -20.92 db
21.368 MH2Z 32.052 MH2 300.000 kHz 6.44701 GH2 -62.70 dBm -49.32 dp -9.37d8 21.288 MH2Z 31,932 MH2 300.000 kHz 6.56689 GHZ -62.27 dBm -49.38 dB -9.42 dB
32.052 MHz 42,736 MHz | 300.000 kHz 6.44744 GHz 62,43 dBm -49,05 dB -9.05 dB 31,932 MHz 42,576 MHz | 300.000 kHz 656749 GHz 62,20 dBm -49,30 dB -9.30 dB
L ] L -

TEL:
FAX:

886-3-327-0868
886-3-327-0855
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Plot on Channel 6695 MHz Plot on Channel 6855 MHz
Spectrum @ Spectrum @]

Ref Level 16.23 dem  Offset 27.23 dg Mode Auto Sweep Ref Level 16.23 dem  Offset 27.23 dg Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@ 1R AvgPwr @ 1R AvgPwr
imit ¢heck PABS imit ¢heck PABS
w démvm w dém)m
0 de 0 de
10 d -10 d
f T [y poe —
20 d -20 d
] ) / |
-30 der } - -30 der

-40 d i /, - 40 d = 7 —
50 da = \ — -50 d8 —— F =
\

6101 demy — 4 = =60 8y I

-70 di -70 di

-80 der -80 der

CF 6.695 GHz 1001 pts Span 85.824 MHz CF 6.855 GHz 1001 pts Span 85.28 MHz

Spectrum Emission Mask Standard: None Spectrum Emission Mask Standard: None

Peak Power -13.06 dBm RBW 300.000 kHz Peak Power -13.45 dBm RBW 300.000 kHz
Range Low Range Up | RBW | Frequency | PowerAbs | PowerRel | ALimit Range Low Range Up | RBW | Frequency | PowerAbs | PowerRel |  Alimit

42,912 MHz | -32,184 MHz _300.000 kHz 6.66191 GHz ~61,96 dBm -48,69 db -8.69 de 42,640 MHz | -31,980 MHz _300.000 kHz 6.81914 GHz 61,67 dBbm -48,42 b 8,42 0B
-32.184 MHz -21.456 MHz 300.000 kHz 666286 GHz -61,94 dBm -48.87 dB -£.92dg -31.980 MHz -21.320 MHz 300.000 kHz 6.82306 GHz -61.92 dBm -48.53 db -8.58 dB
21,456 MHz | -11.728 MHz _ 300.000 kHz 6.67353 GHz -61,33 dBm -48.27 db -20.30 db -21.320 MHz | -11.660 MHz _ 300.000 kHz 6.83389 GHz -60.68 dBm -47.22 dB -19.40 db
11728 MHz | -10.728 MHz | 300.000 kHz 668332 Ghz -54.14 dBm -41,07 dB -21,98 dB 11660 MHz | -10.660 MHz | 300.000 kHz 5.84330 Ghz -53.33 dBm -39.88 dB -20.79 dB
10.728 MHz 11,728 MHz | 300.000 kHz 6.70668 GHz -54.37 dBm -41,31dp -22.21d8 10,660 MHz 11,660 MHz | 300.000 kHz 6.86661 GHz -53.78 dBm 40,33 dB 2124 dB
11.728 MHz 21,456 MHz | 300.000 kHz 6.71641 GHz -61.42 dBm -48,35 dB -20.39.dB 11,660 MHz 21,320 MHz | 300.000 kHz 6.87628 GHz -61.07 dBm -47.62 dB -19.65 dB
21.456 MHz 32,184 MHz 300,000 kHz 6.72714 GHz -61,78 dBm -48,71 dB -8.76 dB 21.320 MHz 31,980 MHz 300,000 kHz 6.88694 GHz -62.00 dBm -48.55 dB -8,60 dB
32,184 MHz 42,512 MHz | 300.000 kHz 6.73418 GHz -61.77 dBm 48,71 db -8.71 de 31,980 MHz 42,640 MHz | 300.000 kHz 5£.89125 GHz -61.75 dBm 48.30 dB 8.30 db

04:46:53

TEL: 886-3-327-0868 Page Number 1 A2-8 of 34
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MIMO <Ant. 4+3(3)>

EUT Mode 802.11a

Plot on Channel 5955 MHz

Plot on Channel 6195 MHz

Spectrum ‘%‘ pectrum ‘%‘
Ref Level 16,49 dém  Offset 27.43 db Mode Auto Sweep Ref Level 16,49 dem  Offset 27.43 dp Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
(@ 1Pm AvgPwr (@ 1Pm AvgPwr
_Limit dheck pags _Limit dheck PABS
B LT B LT
0dB 0dB
10 d8 10 d8
o d — 1 N o d =
' : \ ' f \
=30 d — - =30 d — -
-40 dem — 7 - . -40 dem — 7 \ —
-50 B - . | = -50 de e =
- / - = / \ ~
.50 dam—1| -60 dam—
-70 d -70 d
-80 d -80 d
CF 5.955 GHz 1001 pts pan 85.088 MHz CF 6.195 GHz 1001 Els pan 84.576 MHz
Spectrum Emission Mask Standard: None Spectrum Emission Mask standard: None
Peak Power -13.98 dBm RBW 300.000 kHz Peak Power -14.04 dBm RBW 300.000 kHz
Range Low Rangeup | RBW | Frequency | powerabs | PowerRel | aLimit Range Low Range U RBW Frequen Power Abs Power Rel aLimit
42,544 MHz | -31,508 MHz _ 300.000 kHz 5.51862 GHz -61.34 dbm ~47,36 db 7,36 db 42,288 MHz | -31,716 MHz | 300.000 kHz 5.16324 GHz 62,02 obm 47,36 cb ~7.58 db
-31.908 MHz -21.272 MHz 300.000 kHz 5.92313 GHz -61.41 dBm -47.43 dB -7.48 d8 -31.716 MHz -21.144 MHz 300.000 kHz. 6.16333 GHz -62.12 dBm -48.08 db -£.13d8
21,272 MHz | -11.636 MHz _ 300.000 kHz 5.93377 GHz -61.23 dBm -47.26 dB -19,30 dB 21144 MHz | -11.572 MHz | 300.000 kHz 6.17390 GHz 61,55 dBm -47.51dB -19.55 dB
-11636 MHz | -10.636 MHz | 300.000 kHz 5.94341 GHz -54.54 dBm -40,57 d -21,48 dB -11572 MHz | -10.572 MHz | 300.000 kHz 5.16347 GHz 54,44 dbm -40,40 db -21,31d8
10,636 MHz 11,636 MHz | 300.000 kHz 536658 GHz -54,10 dBm -40.12 dB -21,03 dB 10.572 MHz 11,572 MHz | 300.000 kHz 5.20653 GHz -53.44 dbm -32.40 cB -20,31db
11,636 MHz 21,272 MHz | 300.000 kHz 5.97623 GHz -61.50 dBm -47 .53 db -19.56 db 11572 MHz 21,144 MHz | 300.000 kHz 6.21610 GHz 61,57 dbm -47.54 0B -19.57 db
21.272 MH2Z 31,908 MH2 300.000 kHz 5.98678 GHZ -61.71 dBm -47 74 dB -7.88 dB 21.144 MH2Z 31.716 MH2 300.000 kHz 6.22667 GHZ -61.92 dBm -47 .88 dB -7.92 dB.
31,908 MHz 42,544 MHz 300,000 kHz $.99052 GHz -61.70 dBm -47,73 dB 7,73 dB 31.716 MHz 42,288 MHz | 300.000 kHz 6.22735 GHz 62,01 dBm -47.97 dB -7.97 dB
L ] L -

Plot on Channel 6415 MHz

Plot on Channel 6535 MHz

Spectrum ‘%‘ pectrum EV'-]
Ref Level 16,49 dem  Offset 27.43 dp Mode Auto Sweep RefLevel 16.86 dBm  Offset 27.86 di Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
(@ 1Pm AvgPwr (@ 1Pm AvgPwr
10 dgimit gheck PABS _Limit ¢heck PABS
P<200 10 iS5
0dB 0 dBm
10 d8 .10 d8
= r “
-20d i - 20 d ?
30 d ! 30 d ! |
7 _ — [
-40 dem - -20 By = =
7 \ = 7 \
50 de e - 50 dem = - =
7 Y - - Y, =
-60 de| —— — — 60
70 d -70 d&
-80 d -80 d
CF 6.415 GHz 1001 Els Ean 84.832 MHz CF 6.535 GHz 1001 Els Ean 85.024 MHz
Spectrum Emission Mask standard: None Spectrum Emission Mask standard: None
Peak Power -14.12 dBm RBW 300.000 kHz Peak Power -14.07 dBm RBW 300.000 kHz
Range Low Rangeup | RBW | Frequency | powerabs | powerRel | aLimit Range Low Range U RBW Frequen: Power Abs Power Rel ALimit
42,416 MHz | -31,812 MHz | 300.000 kHz 6.36247 GHz -62.02 dbm ~47.,50 db ~7.50 db 42,512 MHz | -31,884 MHz | 300.000 kHz 550187 GHz 61,52 dbm 47,46 cb -7.46 db
-31.812 MHz -21.208 MHz 300.000 kHz. 6.38323 GHz -62.22 dBm -48.10 dB -£.15d8 -31.884 MHz -21.256 MHz 300.000 kHz. 6.50324 GHz -61.60 dBm -47.54 db -7.68 dB
21,208 MHz | -11.604 MHz _ 300.000 kHz 6.39383 GHz -61.69 dBm -47.57 dB -19.60 dB 21,256 MHz | -11.628 MHz _ 300.000 kHz 6.51373 GHz 61,32 dBm -47.25 dB -19.29 dB
-11604MHz | -10.604 MHz | 300.000 kHz 5.40344 GHz -54,33 dBm -40,21dB -2112d8 -11628 MHz | -10.628 MHz | 300.000 kHz 552342 GHz 54,50 dbm 40,43 db 21.34dB
10,604 MHz 11,604 MHz | 300.000 kHz 6.42656 GHz -54,06 dBm -39,54 dB -20,85 dB 10.628 MHz 11,628 MHz | 300.000 kHz 6.54658 GHz -53.85 dBm -39.78 dB 2063 dB
11,604 MHz 21,208 MHz | 300.000 kHz 6.43617 GHz -61.63 dbm -47 51 db -19.55 db 11,628 MHz 21,256 MHz | 300.000 kHz 555621 GHz 61,30 dbm 4723 0B -19.27 db
21.208 MH2Z 31.812 MH2 300.000 kHz 6.44668 GHZ -61.86 dBm -47 74 dB -7.89 dB 21.256 MH2Z 31.884 MH2 300.000 kHz 6.56684 GH2 -61.84 dBm -47.77 dB -7.82 dB
31.812 MHz 42,416 MHz | 300.000 kHz 6.45076 GHz 61,97 dBm -47 85 dB -7.85 dB 31.884 MHz 42,512 MHz | 300.000 kHz 6.56863 GHz 61,69 dBm -47.62 dB -7.62 di
L ] L [

TEL:
FAX:

886-3-327-0868
886-3-327-0855
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Plot on Channel 6695 MHz Plot on Channel 6855 MHz

Spectrum '%1 Spectrum B@’
Ref Level 16.86 dBm  Offset 27.86 dB Mode Auto Sweep Ref Level 16.86 dBm  Offset 27.86 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@ 1R AvgPwr @ 1R AvgPwr
10 gt gheck PAFS 10 gt gheck PAFS
“Br%00 “Br%00
0 dBm 0 dBm
10ds 10ds
{ — \ [
20d T et [ - = I
-30 d - -30 d { \
j—_ 1 [—
-0 dey = = -0 dey < =
— 7 \ / \
-50 dem — ' -50 dem e —
= y, N = - Y, T =
A0 -l o
-70 dg =70 de|
-80 dem -80 dem
CF 6.605 GHz 1001 pts Span 85.152 MHz | | CF 6.855 GHz 1001 pts Span 84.704 MHz
Spectrum Emission Mask Standard: None Spectrum Emission Mask Standard: None
Peak Power -14.02 dBm RBW 300.000 kHz Peak Power -13.76 dBm RBW 300.000 kHz
Range Low Range Up | RBW | Frequency | PowerAbs | PowerRel | ALimit Rangelow | Rangeup | RBW | Frequency | PowerAbs | PowerRel |  Alimit
-42.576 MHz -31.932 MHz 300.000 kHz 65.66013 GHz -61.44 dBm -47.42 dB -7.42 dB -42.352 MHz -31.764 MHz 300.000 kHz 65.82294 GHz -61.30 dBm -47.54 dB -7.54 di
-31.932 MHz | 21,268 MHz | 300.000 kHz 56.66320 GHz -61,42 dBm -47,40 dB 7.54d8 31764 MHz | 21,176 MHz | 300.000 kHz 6.82336 GHz 61,37 dbm -47.61dB -7.75 dB
-21.288 MHz -11.644 MHz 300.000 kHz 6.67375 GHz -61.06 dBm -47.04 dB -19.07 dB -21.176 MHz -11.588 MHz 300.000 kHz 6.83395 GHz -60.63 dbm -46.87 dB -18.98 dB
=11 644 MHz =10.644 MHz 300.000 kHz. 6.68340 GHz -54.36 dBm -40.33 dB -21.24 dB -11.588 MHz -10.588 MHz 300.000 kHz. 6.84346 GHz -53.63 dBm -39.87 db -20.78 dB
10,644 MHz 11,644 MHZ 300.000 kHz 6.70660 GHz -53.68 dBm -39.66 dB -20.57 dB 10.588 MHz 11,588 MHz 300.000 kHz 65.86654 GHz -53.31 dBm -39.55 dB -20.46 dB
11.644 MHz 21.288 MHz 300.000 kHz 6.71625 GHz -60.83 dBm -46.81 dB -18.84 dB 11.588 MHz 21.176 MHz 300.000 kHz 6.87613 GHz -60.78 dbm -47.02 db -19.05 dB
21.288 MHz 31,932 MHz | 300.000 kHz 6.72689 GHz -61,32 dBm -47,30 dB -7.35dp 21.176 MHz 31,764 MHz | 300.000 kHz 6.88672 GHz 61,34 dBm -47.58 dB -7.62 db
31.932 MHz 42.576 MHz 300.000 kHz 6.72791 GHz -61.21 dBm 47.19 dB -7.19 dB 31.764 MHz 42.352 MHz 300.000 kHz 65.89180 GHz -61.13 dBm 47.37 db 7.37 dB
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SPORTON LAB.

FCC RADIO TES

T REPORT

Report No. : FR451606I

MIMO <Ant. 4+3(4)>

EUT Mode

802.11ax HE20 Full RU

Plot on Channel 5955 MHz

Plot on Channel 6195 MHz

Spectrum ‘%‘ pectrum ‘%‘
Ref Level 16,05 dém  Offset 27.05 dB Mode Auto Sweep Ref Level 16.05 dm  Offset 27.05 db Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
(@ 1Pm AvgPwr (@ 1Pm AvgPwr
10 dhimit ¢heck pags 10 dhimit ¢heck PABS
P<20C P<20C
od od
-10 di -10 di
= f — —
-20 dey ) f ]‘ \ -20 dey ) ‘ r— l{ \
-30 d f j‘ L t -30 d + J I\ t
40 d s - 40 d e —
1 S — 7
M ) ] \ 1 M - / \ .
-s0 — ) \ — -s0 — j " =
-60 dgm— | -50 d
=70 d =70 d
-80 der -80 der
CF 5.955 GHz 1001 pts Ean 85.792 MHz CF 6.195 GHz 1001 Els Ean 85.568 MHz
Spectrum Emission Mask Standard: None Spectrum Emission Mask standard: None
Peak Power -13.92 dBm RBW 300.000 kHz Peak Power -13.64 dBm RBW 300.000 kHz
Range Low Rangeup | RBW | Frequency | powerabs | PowerRel | aLimit Range Low Range U RBW Frequen: Power Abs Power Rel aLimit
42,856 MHz | -32,172 MHz | 300.000 kHz 5.51249 GHz -61.75 dbm -47.,63 db 7.83db 42,784 MHz | -32,088 MHz | 300.000 kHz 5.16107 GHz 62,42 obm 43,76 cb -8.78 db
-32.172 MHz -21.448 MHz 300.000 kHz 5.92287 GHz -61.86 dBm -47.94 dB -7.99 d8 -32.088 MHz -21,392 MHz 300.000 kHz. 6.16295 GHz -62.41 dBm -48.78 db -8.82 d8
21448 MHz | 11,724 MHz _ 300.000 kHz 5.93360 GHz -61.62 dBm -47.70 dB 1973 dB 21,392 MHz | -11.696 MHz | 300.000 kHz 6.17365 GHz -61.72 dBm -48.08 dB -20,12 dB
-11724MHz | -10,724 MHz | 300.000 kHz 5.94332 GHz -56,77 dBm -42,84 dB -23.75dB -11695 MHz | -10.696 MHz | 300.000 kHz 5.16335 GHz -56.96 dbm 4322 dB -24,13d8
10,724 MHz 11,724 MHz | 300.000 kHz 5.36668 GHz -56,70 dBm -42,78 dB -23,69 dB 10,636 MHz 11,696 MHz | 300.000 kHz 6.20665 GHz -56.17 dBm 42,53 dB -23.44 dB
11,724 MHz 21,448 MHz | 300.000 kHz 5.97640 GHz 61,77 dbm -47 84 db -19,88 db 11,696 MHz 21,392 MHz | 300.000 kHz 56.21635 GHz 61,66 dBm 48,02 db -20,05 db
21,448 MH2 32,172 MH2 300.000 kHz 5.98713 GH2Z -62.09 dBm -48.17 dB 822 d8 21,392 MH2Z 32.088 MH2z 300.000 kHz 6.22705 GHZ -62.39 dBm -48.75 dB. -8.80 dB
32,172 MHz 42,896 MHz | 300.000 kHz 5.98721 GHz -62.06 dBm -48.14 dB 8,14 d8 32.088 MHz 42,784 MHz | 300.000 kHz 6.22773 GHz 62,40 dBm -48,76 db -8.76 dB
L ] L ) -
Spectrum ‘%‘ pectrum EV'-]
Ref Level 16.05 dm  Offset 27.05 db Mode Auto Sweep Ref Level 16,35 dém  Offset 27.35 dp Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
(@ 1Pm AvgPwr (@ 1Pm AvgPwr
imi heck PABS J,.im“ heck PABS
10 ghimit I
P< 200 B LT
od 0 d8
-10 di -10 d&|
[ ] f
-20 dey -20 d
[ i [] 1
304 - Jl 1 - 30 der 1 J T
. _— e . " | —
-40 7 \ -40 — iy —
50 dey = 7 & ~ -50 de| —— . =
-60 d — | .50 de e \‘ —
=70 d =70 d
-80 der -80 d
CF 6.415 GHz 1001 Els Ean 86.208 MHz CF 6.535 GHz 1001 Els Ean 85.504 MHz
Spectrum Emission Mask standard: None Spectrum Emission Mask standard: None
Peak Power -13.59 dBm RBW 300.000 kHz Peak Power -13.02 dBm RBW 300.000 kHz
Range Low Rangeup | RBW | Frequency | powerabs | powerRel | aLimit Range Low Range U RBW Frequen Power Abs Power Rel ALimit
43,104 MHz | -32,328 MHz | 300.000 kHz 6.36254 GHz -62.,35 dbm -48,60 db -8.60 db 42,752 MHz | -32,064 MHz | 300.000 kHz 5.50178 GHz 61,81 dbm 43,76 cb -8.78 db
-32.328 MHz -21.552 MHz 300.000 kHz. 6.38272 GHz -62.51 dBm -48.92 dB -8.96 dB -32.064 MHz -21.376 MHz 300.000 kHz. 6.50306 GHz -61.80 dBm -48.78 db -8.92 dB
21552 MHz | -11.776 MHz _ 300.000 kHz 6.39349 GHz -61.55 dBm -47.96 dB -20,00 dB 21,376 MHz | -11.688 MHz _ 300.000 kHz 6.51367 GHz 61,04 dBm -48.01 dB -20.05 dB
-11776 MHz | -10.776 MHz | 300.000 kHz 5.40327 GHz -56,94 dBm -43,35 dB -24,26 d -11688 MHz | -10.688 MHz | 300.000 kHz 652336 GHz 55,24 dbm 42,22 dB 2313 dB
10.776 MHz 11.776 MHz | 300.000 kHz 6.42673 GHz -56,70 dBm -43,11dB -24,02 dB 10.688 MHz 11,688 MHz | 300.000 kHz 6.54664 GHz -54.96 dBm 41,34 dB -22.35 dB
11776 MHz 21,552 MHz | 300.000 kHz 6.43651 GHz -61.59 dbm -48,00 db -20,03 db 11,688 MHz 21,376 MHz | 300.000 kHz 5.55625 GHz 61,03 dbm 48,01 0B -20.11dB
21.552 MH2 32,328 MH2 300.000 kHz 6.44728 GH2 -62.38 dBm -48.79 dp -8.84d8 21.376 MHZ 32.064 MH2 300.000 kHz 6.56694 GH2 -62.10 dBm -49.07 dB -9.22 dB
32,328 MHz 43,104 MHz | 300.000 kHz 6.44797 GHz 62,29 dBm -48,70 dB -8.70 dB 32.064 MHz 42,752 MHz | 300.000 kHz 656711 GHz 62,08 dBm -49.06 dB -9.06 di
L ] L [
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR451606I

Plot on Channel 6695 MHz

Plot on Channel 6855 MHz

Spectrum '%1 Spectrum B@’

Ref Level 16,35 dém  Offset 27.35 d8 Mode Auto Sweep Ref Level 16,35 dém  Offset 27.35 d8 Mode Auto Sweep

SGL Count 100/100 SGL Count 100/100

@ 1R AvgPwr @ 1R AvgPwr

imit Jheck PAES imit Jheck PAES

w démvm w dém)m

0 de 0 de

.10 de .10 de

N [ m—

-20 d -20 d )

-30 der -30 der j‘ #

-40 = S~ -40 — f ——

-50 dem—{— = 1 = -50 d@ — + —

n de = -50 dam B

70 d 70 d

-80 df -80 df

CF 6.695 GHz 1001 pts Span 85.344 MHz CF 6.855 GHz 1001 pts Span 85.792 MHz

Spectrum Emission Mask Standard: None Spectrum Emission Mask Standard: None

Peak Power -13.22 dBm RBW 300.000 kHz Peak Power -13.79 dBm RBW 300.000 kHz
Range Low Range Up | RBW | Frequency | PowerAbs | PowerRel | ALimit Range Low Range Up | RBW | Frequency | PowerAbs | PowerRel | Alimit

42,672 MHz -32,004 MHz |_ 300,000 kHz 6.66227 GHz -61.60 dBm -48,58 db -8.58 db -42.896 MHz -32,172 MHz |__ 300,000 kHz 6.8212+ GHz 61,70 dBm 47,91 0B 7,91 08
-32,004 MHz 21,336 MHz | 300.000 kHz 6.66304 GHz -61,94 dBm -48,72 dB 8,77 dB -32,172 MHz 21,448 MHz | 300.000 kHz 5.82287 GHz 61,79 dbm 49,00 db 5,04 db
-21.336 MHz -11.666 MHz | 300.000 kHz 6.67371 GHz -60.65 dbm -47.63 db -19.66 db -21.440 MHz 11,724 MHz | 300.000 kHz 6.83368 GHz 60,38 dbm -46,56 cb -19.68 cb
-11.668 MHz -10.668 MHz | 300.000 kHz 6.68338 GHz -55.50 dBm -42,37 dB -23,28 dB -11.724 MHz -10.724 MHz | 300.000 kHz 5.84332 GHz -55.49 dbm 41,60 dB 22,60 dB
10,668 MHz 11,668 MHz | 300.000 kHz 6.70662 GHz -55.24 dém -42,02 dg -22.93d8 10,724 MHz 11,724 MHz | 300.000 kHz 6.86668 GHz -55.43 dBm -41,6% dB -2254dB
11,660 MHz 21,336 MHz | 300,000 kHz 6.71621 GHz -60.88 dBm -47 66 db -19,77 dB 11,724 MHz 21,448 MHz | 300,000 kHz 5.87632 GHz 60,61 dbm 46,81 db -18.92 b
21.336 MHz 32,004 MHz | 300.000 kHz 6.72696 GHz -61.64 dBm -48,42 dB -8.47dp 21,448 MHz 32,172 MHz | 300.000 kHz 6.86713 GHz 61,79 dBm -43.00 dB -8.04 db
32.004 MHz 42,672 MHz | 300.000 kHz 6.72935 GHz -61.57 dbm 48,35 db -8.35 db 32,172 MHz 42,896 MHz | 300.000 kHz 5.89073 GHz 61,55 dBm 47.75 o 7.75 db.

TEL:
FAX:

886-3-327-0868
886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR451606I

EUT Mode 802.11ax HE20 26RUO

Plot on Channel 5955 MHz

Plot on Channel 6535 MHz

Spectrum nél pectrum nél
Ref Level 16,13 dém  Offset 27.13 dB Mode Auto Sweep Ref Level 16,43 dm  Offset 27.43 db Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
(@ 1Pm AvgPwr (@ 1Pm AvgPwr
imi heck PARS J,.im“ heck PABS
10 ghimit I
P 20 10 D50
0 de 0 de
-10d -10 de
20 de )' F[ \‘ R 20 d { m T
} | ; N -
-30 e T t -30 e . T
o — T iyl T \ el AT A
40 - )J - -40 dem — + H T —
- ~. . / ~f.
-50 dey —= = -50 dey =
/ 5 - ] R
-60 d 60 dey LN i
-70 d -70d
-B0 der -80 df
CF 5.955 GHz 1001 pts pan 85.792 MHz | [ CF 6.535 GHz 1001 pts pan B5.504 MHz
Spectrum Emission Mask Standard: None Spectrum Emission Mask standard: None
Peak Power -13.77 dBm RBW 300.000 kHz Peak Power -12.92 dBm RBW 300.000 kHz
Range Low Range U RBW Frequen Power Abs Power Rel ALimit Range Low Range U, RBW Frequen Power Abs Power Rel ALimit
~42.856 MHz -32,172 MHz | 300.000 kHz 5.51240 GHz -61.61 dbm -48,04 db -5.04 db -42.752 MHz -32.064 MHz | 300.000 kHz 5.49340 GHz 62,42 obm -43.50 cb -5.50 db
-32.172 MHz -21.448 MHz 300.000 kHz 5.92287 GHz -62.03 dBm -48.25 dB -8.30 dB -32.064 MHz -21.376 MHz 300.000 kHz. 6.50298 GHz -62.81 dBm -4G.80 db -9.94 d8
-21.448 MHz -11,724 MHz | 300.000 kHz 5.93360 GHz -61,98 dBm -48,21 dB -20.25 db -21.376 MHz -11,688 MHz | 300.000 kHz 651367 GHz 62,73 dBbm 43,81 dB 2184 dB
-11.724 MHz -10.724 MHz | 300.000 kHz 594332 GHz -56.33 dBm -44.55 db -25.46 db -11.688 MHz 10,688 MHz | 300.000 kHz 652336 GHz -57.76 dbm 44,84 db 2575 dB
10,724 Mz 11,724 MHz | 300.000 kHz 5.86668 GHz 61,61 dBm -47 84 db -28.,75 db 10,686 MHz 11,688 MHz | 300.000 kHz 554664 GHz 61,91 dbm 43,92 B -29.50 db
11.724 MHz 21.448 MHz | 300.000 kHz 597640 GHz -62.31 dbm -48,54 db -20,57 db 11.688 MHz 21,376 MHz | 300.000 kHz 5.55625 GHz 62,77 dbm -49.85 db -21,95 db
21,448 MH2 32,172 MH2 300.000 kHz 5.98713 GH2Z -62.38 dBm -48.61 dp -8.66 dB 21.376 MHZ 32.064 MH2 300.000 kHz 6.56702 GHZ -62.96 dBm -50.03 dB -10,08 d8
32,172 MHz 42,896 MHz | 300.000 kHz 599236 GHz -62.25 dBm -48.48 d 8,48 di 32,064 MHz 42,752 MHz | 300.000 kHz 657001 GHz 62,73 dBbm -49,81 db 981 dB
L ) -

EUT Mode 802.11ax HE20 26RU4

Plot on Channel 6195 MHz

Plot on Channel 6695 MHz

pectrum 2 pectrum 2
Ref Level 16,13 dém  Offset 27.13 dB Mode Auto Sweep Ref Level 16,43 dBm  Offset 27.43 d8 Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@ 1R AvgPwr @ 1R AvgPwr
imit Jheck PAES imit Jheck
10 dhlmit é
P<20d 1od m‘)\]l
0dB 0dB
-10 d -10 deg|
{ f \ f T \
-20 ey f J I\ T o0 d : | \i .
/ \ / \
-30 der — = -30 der — T =
o B i T I ) e o I T R T .
50 d6 e I 50 de e =
i A i
-50 dem — — -60 d8
-70 di =70 di
-80 der -0 df
CF 6.195 GHz 1001 pts Span 85.568 MHz CF 6.695 GHz 1001 pts Span 85.344 MHz
Spectrum Emission Mask Standard: None Spectrum Emission Mask Standard: None
Peak Power -12.62 dBm RBW 300.000 kHz Peak Power -12.37 dBm RBW 300.000 kHz
Range Low Range Up | RBW | Frequency | PowerAbs | PowerRel | ALimit Range Low Range Up | RBW | Frequency | PowerAbs | PowerRel |  ALimit
42,784 MHz | -32,088 MHz |_ 300,000 kHz 6.15319 GHz -62.53 dBm -49,91 dB 42,672 MHz | -32,004 MHz _300.000 kHz 6.65652 GHz 62,29 0bm -43,92 0B 9.92d8
-32.088 MHz -21.392 MHz 300.000 kHz 6.16295 GHz -62.54 dBm -40,02 dB -32.004 MHz -21.336 MHz 300.000 kHz 6662304 GHz -62.28 dbm -49.91 db -9.95dg
21,332 MHz | -11.696 MHz _ 300.000 kHz 6.17374 GHz -62,5% dBm -49,56 db -21.336 MHz | -11.668 MHz _ 300.000 kHz 6.67371 GHz -62.18 dBm -49.31 dB -21,85 db
-11696 MHz | -10.606 MHz | 300.000 kHz 6.18335 GHz -61.60 dBm -48,98 dB -1L668 MHz | -10.668 MHz | 300.000 kHz 6.68338 GHz 61,17 dbm 48,79 dB -20,70 dB
10,636 MHz 11,696 MHz | 300.000 kHz 6.20665 GHz 61,29 dBm -48,67 dB 10.668 MHz 11,668 MHz | 300.000 kHz 6.70662 GHz 61,07 dBm -48.70 dB 29,61 dB
11,696 MHz 21,392 MHz | 300,000 kHz 6.21635 GHz -62,60 dBm -49,98 db 11,660 MHz 21,336 MHz | 300,000 kHz 6.71629 GHz 62,10 dbm 49,72 db -21,76 d
21.392 MHz 32,088 MHz 300,000 kHz 6.22705 GHz -62.68 dBm -50,06 dB 21.336 MHz 32,004 MHz 300,000 kHz 6.72696 GHz -62.32 dbm -42,95 dB -10,00 d&
32.088 MHz 42,784 MHz | 300.000 kHz 6.23132 GHz -62.62 dBm -50.,00 db -10,00 dB 32.004 MHz 42,672 MHz | 300.000 kHz 6.73038 GHz -62.08 dbm 43,71 dB 5,71 db
L J e
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FAX:
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR451606I

EUT Mode

802.11ax HE20 26RU8

Plot on Channel 6415 MHz

Ref Level 16.13 dBm
SGL Count 100/100

oOffset 27,13 di Mode Auto Sweep

Plot on Channel 6855 MHz
IJCC[F

Ref Level 16.43 dBm
SGL Count 100/100

oOffset 27.43 dp Mode Auto Sweep

(@ 1Rm AvgPwr (@ 1Rm AvgPwr
i heck pags _Limit dheck PABS
10
P
0 d8
-10 d&|
- T -20 d “ N
/ [T ) ] Ll
i -30 der f T
a1 . B PR FT L=
— LA R im0 B A T — -40 dem — 1 i 1 -
= 1 \ - 50dB 1 J i
— F \ S 50 — 7 v —
-6od — — 60 de — —
-70 d -70d
-B0 der -80 df
CF 6.415 GHz 1001 pts CF 6.855 GHz 1001 pts Span 85.702 MHz
Spectrum Emission Mask Standard: None Spectrum Emission Mask standard: None
Peak Power -13.71 dBm RBW 300.000 kHz Peak Power -13.88 dBm RBW 300.000 kHz
Range Low Range U RBW Frequen Power Abs Power Rel ALimit Range Low Range U, RBW Frequen Power Abs Power Rel ALimit
-43.10% MHz -32,326 MHz | 300.000 kHz 6.37332 GHz -62.,75 dbm -#5.,04 db 04 di ~42.856 MHz -32,172 MHz | 300.000 kHz 6.81798 GHz 62,13 obm 43,25 cb -8.25db
-32.328 MHz -21.552 MHz 300.000 kHz 6.38272 GHz -62.84 dBm -49.13 dB -32.172 MHz -21.448 MHz 300.000 kHz. 6.82287 GHz -62.35 dBm -48.46 db -8.51d8
-21.552 MHz -11.776 MHz | 300.000 kHz 6.39349 GHz -62.72 dBm -49,01 dB -21.448 MHz -11,724 MHz | 300.000 kHz 6.83368 GHz 62,26 dBm -48,38 dB -20,48 dB
-11.776 MHz -10.776 MHz | 300.000 kHz 6.40327 GHz -62,22 dBm -48,50 d -11.724 MHz -10.724 MHz | 300.000 kHz 5.84332 GHz 61,67 dbm 47,79 db -28,70 dB
10,776 MHz 11,776 MHz | 300.000 kHz 6.42673 GHz -56.61 dbm -44.,90 db 10,724 Mz 11,724 MHz | 300.000 kHz 5.86668 GHz -58.04 dbm 44,15 cB -25.06 db
11776 MHz 21,552 MHz | 300.000 kHz 6.43651 GHz -62,63 dBm -48,92 db 11,724 MHz 21,448 MHz | 300.000 kHz 5.87640 GHz 62,13 dbm -48.25 db -20,29 db
21.552 MH2 32,328 MH2 300.000 kHz 6.44728 GHZ -62.68 dBm -48.97 dB 21,448 MH2 32,172 MH2 300.000 kHz 6.88713 GH2 -62.23 dBm -48.35 dB. -8.40 dB
32,328 MHz 43,104 MHz | 300.000 kHz 6.45306 GHz -62.55 dBm -48,84 db 32,172 MHz 42,896 MHz 300,000 kHz 6.89760 GHz 61,95 dBm -48.07 dB -8.07 dB
) e

TEL:
FAX:

886-3-327-0868
886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR451606I

EUT Mode 802.11ax HE20 52RU37

Plot on Channel 5955 MHz

Ref Level 16.18 dBm
SGL Count 100/100

oOffset 27,18 di Mode Auto Sweep

Plot on Channel 6535 MHz

Ref Level 16.48 dBm
SGL Count 100/100

oOffset 27.48 dp Mode Auto Sweep

(@ 1Rm AvgPwr (@ 1Rm AvgPwr
_Limit dheck pags _Limit dheck PABS
10 00 10 D50
0 d8 0 dB
-10 df -10 d8
-20 dgf “ R -20 di ) { \,
-30 der -30 d f 3 "
[N - T LTm
o — L o T
- — = -40 dem — i —
50 de e \ - -50 d8 — i ;. E———
-50 dB .50 dB / \
=70 d -70 d
-B0 der -80 df
CF 5.955 GHz 1001 pts pan 85.792 MHz | [(CF6.535 GHz 1001 pts

pan 85.504 MHz

Spectrum Emission Mask Standard: None

Peak Power -14.01 dBm RBW 300.000 kHz
Range Low Range U RBW Frequen Power Abs Power Rel ALimit
~42.856 MHz -32,172 MHz | 300.000 kHz 5.52176 GHz -61.77 dbm ~47.,76 db 7,76 db
-32.172 MHz -21.448 MHz 300.000 kHz 5.92287 GHz -61.93 dBm -47.97 dB -8.02 d8
-21.448 MHz -11,724 MHz | 300.000 kHz 5.93360 GHz -61,90 dBm 47,89 dB -19.93 dB
-11.724 MHz -10.724 MHz | 300.000 kHz 5.94332 GHz -57,44 dBm -43,43 dB -24,34d8
10,724 Mz 11,724 MHz | 300.000 kHz 5.86668 GHz -60.,97 dbm -45,96 db -27.87 db
11,724 MHz 21,448 MHz | 300.000 kHz 5.97640 GHz -61.88 dBm -47 86 db -19.,90 dB
21,448 MH2 32,172 MH2 300.000 kHz 5.98713 GH2Z -62.33 dBm -48.31 dB -8.36 d8
32,172 MHz 42,896 MHz | 300.000 kHz 5.98510 GHz 62,19 dBm -48,18 dB -8.18 dB

Spectrum Emission Mask standard: None

Peak Power -13.40 dBm
Range Low Range U, RBW Frequen
-42.752 MHz -32.064 MHz | 300.000 kHz 6.49357 GHz
-32.064 MHz 21,376 MHz | 300,000 kHz 6.50306 GHz
-21.376 MHz -11,688 MHz  300.000 kHz 6.51375 GHz
-11.688 MHz -10.688 MHz = 300.000 kHz 6.52336 GHz
10.688 MHz 11,668 MHz  300.000 kHz 6.54664 GHz
11.688 MHz 21.376 MHz | 300.000 kHz 6.55633 GHz
21.376 MHz 32,064 MHz | 300.000 kHz 6.56702 GHz
32.064 MHz 42,752 MHz | 300.000 kHz 5.57566 GHz

RBW 300.000 kHz

Power Abs Power Rel ALimit
62,38 obm EEEEED -8.58 db
-62.53 dBm -4G.13 dB -9.28 d8
62,52 dBm 43,12 dB -21.23 dB
56,67 dBbm 4327 db -24,18 dB
61,14 dBm 47,74 B -26.64 db
62,48 dbm 49,08 db -21,12 db
-62.72 dBm -49.32 dB -9.37d8
62,66 dBm -49,26 b 9,26 dB

A

EUT Mode 802.11ax HE20 52RU38

Plot on Channel 6195 MHz

Plot on Channel 6695 MHz

pectrum 2 pectrum 2
Ref Level 16,18 dém  Offset 27.18 dB Mode Auto Sweep RefLevel 1648 dBm  Offset 27.48 d8 Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@ 1R AvgPwr @ 1R AvgPwr
imit Jheck PAES imit Jheck
10 dhlmit é
P<20d 1od m‘)\]l
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-10 d -10 deg|
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-70 df -70 ds
-80 der -0 df
CF 6.195 GHz 1001 pts Span 85.568 MHz CF 6.695 GHz 1001 pts Span 85.344 MHz
Spectrum Emission Mask Standard: None Spectrum Emission Mask Standard: None
Peak Power -13.91 dBm RBW 300.000 kHz Peak Power -13.35 dBm RBW 300.000 kHz
Range Low Range Up | RBW | Frequency | PowerAbs | PowerRel | ALimit Range Low Range Up | RBW | Frequency | PowerAbs | PowerRel |  ALimit
42,784 MHz | -32,088 MHz |_ 300,000 kHz 6.15371 GHz -62.,93 dBm ~48,52 db 42,672 MHz | -32,004 MHz _300.000 kHz 6.66167 GHz 62,18 0Bm -48,83 0B 8.63d8
-32.088 MHz -21.392 MHz 300.000 kHz 6.16304 GHz -62,57 dBm -48,65 dB -32.004 MHz -21.336 MHz 300.000 kHz 6662304 GHz -62.25 dbm -48.90 db -£.95dg
21,332 MHz | -11.696 MHz _ 300.000 kHz 6.17365 GHz -62,50 dBm -48,59 db -21.336 MHz | -11.668 MHz _ 300.000 kHz 6.67371 GHz 6226 dBm -43.31 dB -20.54 db
-11696 MHz | -10.606 MHz | 300.000 kHz 6.18335 GHz -60.,39 dBm -46,47 dB -1L668 MHz | -10.668 MHz | 300.000 kHz 6.68338 GHz -59.82 dbm 46,47 dB -27,38 dB
10,636 MHz 11,696 MHz | 300.000 kHz 6.20665 GHz -60.59 dBm -46,67 dB 10.668 MHz 11,668 MHz | 300.000 kHz 6.70662 GHz -60.44 dBm -47.10 dB -28.01dB
11,696 MHz 21,392 MHz | 300,000 kHz 6.21635 GHz -62,45 dbm -48,54 d 11,660 MHz 21,336 MHz | 300,000 kHz 6.71629 GHz 62,04 dbm -48,69 db -20,73 dB
21.392 MHz 32,088 MHz 300,000 kHz 6.22705 GHz -62,52 dBm -48,67 dB 21.336 MHz 32,004 MHz 300,000 kHz 6.72696 GHz -62.01 dBm -48.67 dB -8.71d8
32.088 MHz 42,784 MHz | 300.000 kHz 6.23064 GHz -62.,49 dbm -48,58 db 32.004 MHz 42,672 MHz | 300.000 kHz 6.73362 GHz 61,94 dBm -43.55 db -8.59 db
L J L e
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR451606I

EUT Mode 802.11ax HE20 52RU40

Plot on Channel 6415 MHz

ectrum

Ref Level 16.18 dBm
SGL Count 100/100

oOffset 27,18 di

Mode Auto Sweep

Plot on Channel 6855 MHz

pectr

Ref Level 16.48 dBm
SGL Count 100/100

oOffset 27.48 dp

Mode Auto Sweep

(@ 1Pm AvgPwr (@ 1Rm AvgPwr
i heck pags _Limit dheck PABS
10 D50
0 dBy
-10 d&|
[ r \
[T 204 [ :
/ I ‘ Il
i 30 d / \
[ T s e .
- \ _ 50de I \ B =
- 7 1‘ = — T T —
— -50 d8 LN
-70 d -70d
-B0 der -80 df
CF 6.415 GHz 1001 pts CF 6.855 GHz 1001 pts Span 85.702 MHz
Spectrum Emission Mask Standard: None Spectrum Emission Mask standard: None
Peak Power -14.12 dBm RBW 300.000 kHz Peak Power -14.23 dBm RBW 300.000 kHz
Range Low Range U RBW Frequen Power Abs Power Rel ALimit Range Low Range U, RBW Frequen Power Abs Power Rel ALimit
-43.10% MHz -32,326 MHz | 300.000 kHz 6.30254 GHz -62.58 dbm ~48,496 db 46 dl ~42.856 MHz -32,172 MHz | 300.000 kHz 6.81575 GHz 62,12 obm 47,85 cb 7,69 db
-32.328 MHz -21.552 MHz 300.000 kHz 6.38272 GHz -62.69 dBm -48.57 dB -32.172 MHz -21.448 MHz 300.000 kHz. 6.82296 GHz -62.12 dBm -47.809 db -8.03d8
-21.552 MHz -11.776 MHz | 300.000 kHz 6.39349 GHz -62.63 dBm -48,51 dB -21.448 MHz -11,724 MHz | 300.000 kHz 6.83368 GHz 61,99 dBm -47.75 dB -19.86 dB
-11.776 MHz -10.776 MHz | 300.000 kHz 6.40327 GHz -61,58 dBm -47 47 dB -11.724 MHz -10.724 MHz | 300.000 kHz 5.84332 GHz 61,07 dbm 46,94 db 27,74 dB
10,776 MHz 11,776 MHz | 300.000 kHz 6.42673 GHz -57.66 dbm -43.54 db 10,724 Mz 11,724 MHz | 300.000 kHz 5.86668 GHz -56.74 dbm 42,51 ¢cb -23.42 db
11776 MHz 21,552 MHz | 300.000 kHz 6.43642 GHz -62,48 dbm -48,36 db 11,724 MHz 21,448 MHz | 300.000 kHz 5.87640 GHz 61,57 dbm -47.34 0B -19,37 db
21.552 MH2 32,328 MH2 300.000 kHz 6.44728 GHZ -62.55 dBm -48.43 dp 21,448 MH2 32,172 MH2 300.000 kHz 6.88704 GH2 -62.08 dBm -47.84 dB -7.99 d8
32,328 MHz 43,104 MHz | 300.000 kHz 6.45030 GHz 62,46 dBm -48,34 dB 32,172 MHz 42,896 MHz 300,000 kHz 5.89425 GHz 61,87 dBm 47,64 dB 7,64 d8
L ) L L
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR451606I

EUT Mode

802.11ax HE20 106RU53

Plot on Channel 5955 MHz

Plot on Channel 6195 MHz

Spectrum ‘%‘ pectrum ‘%‘

Ref Level 16,23 dém  Offset 27.23 db Mode Auto Sweep Ref Level 15.68 dém  Offset 26.50 d Mode Auto Sweep

SGL Count 100/100 SGL Count 100/100

(@ 1Pm AvgPwr (@ 1Pm AvgPwr
_Limit dheck paks 10 dhffit heck PABS

B LT P< 200

0 d8 od

-10 di -10 dg| 5 r

[ ]' [ Ir 1
20 f J \I T -20 dem 1
[ 1

Pt kL -30 dei bt

-30 der — J Ty LT 30 | LYK ~—

and B 4 S .40 dB = /’ “L — .

sodem | b _ s .

o J \ o _ |

70 d 70 dem

-80 der -80 d&ém

CF 5.955 GHz 1001 pts Ean 85.792 MHz CF 6.195 GHz 1001 Els Ean 85.568 MHz

Spectrum Emission Mask Standard: None Spectrum Emission Mask standard: None

Peak Power -13.54 dBm RBW 300.000 kHz Peak Power -10.87 dBm RBW 300.000 kHz
Range Low Range Up | RBW | Frequency | Powerabs | PowerRel |  alimit RangeLow | Rangeup | RBW | Frequency | Powerabs | PowerRel | atimit |
42,856 MHz | -32,172 MHz | 300.000 kHz 5.51455 GHz -61.66 dbm -48,12 db -8.12 db 42,784 MHz | -32,088 MHz | 300.000 kHz 5.1624% GHz 63,27 obm 52,41 d -12,41db
-32.172 MHz -21.448 MHz 300.000 kHz 5.92287 GHz -61.84 dBm -48.30 dB -£.35d8 -32.088 MHz -21,392 MHz 300.000 kHz. 6.16295 GHz -63.24 dBm -52.38 dB -12.43 d8
21448 MHz | 11,724 MHz _ 300.000 kHz 5.93360 GHz -61.84 dBm -48,30 dB 20,34 dB 21,392 MHz | -11.696 MHz _ 300.000 kHz 6.17365 GHz -61.07 dBm 50,21 dB -22.24dB
-11724MHz | -10,724 MHz | 300.000 kHz 5.94332 GHz -55,91 dBm -42,37 dB -23.28 dB -11695 MHz | -10.696 MHz | 300.000 kHz 5.16335 GHz 53,12 dbm 42,26 db -23.17 dB
10,724 MHz 11,724 MHz | 300.000 kHz 5.36668 GHz -59,40 dBm -45,86 dB -26,77 dB 10,656 MHz 11,696 MHz | 300.000 kHz 6.20665 GHz -58.08 dBm -47.22 dB -28.13 dB
11,724 MHz 21,448 MHz | 300.000 kHz 5.97640 GHz 61,77 dbm -48,23 db -20.,26 db 11,696 MHz 21,392 MHz | 300.000 kHz 521626 GHz 62,72 dbm -51.85dB -23,96 db
21,448 MH2 32,172 MH2 300.000 kHz 5.98713 GH2Z -62.17 dBm -48.63 dB 867 dB 21.392 MH2 | 32,088 MHz  300.000 kHz 6.22696 GHZ -63.34 dBm -52.48 dB -12.62 dB ]
32,172 MHz 42,896 MHz | 300.000 kHz 5.98799 GHz 62,04 dBm -48,50 dB -8.50 dB 32.088 MHz 42,784 MHz | 300.000 kHz 6.22782 GHz 63,35 dBm 52,49 dB -12,49 dB
—

L ] L -
Spectrum ‘%‘ pectrum EV'-]
Ref Level 16,53 dém  Offset 27.53 dp Mode Auto Sweep Ref Level 16,53 dém  Offset 27.53 dp Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100

(@ 1Pm AvgPwr (@ 1Pm AvgPwr

_Limit dheck PABS _Limit dheck PABS

B LT B LT
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10 d8 10 d8
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-70 d -70 d

-80 d -80 d

CF 6.535 GHz 1001 Els Ean 85.504 MHz CF 6.695 GHz 1001 Els Ean 85.344 MHz

Spectrum Emission Mask standard: None Spectrum Emission Mask standard: None

Peak Power -12.99 dBm RBW 300.000 kHz Peak Power -13.31 dBm RBW 300.000 kHz
Range Low Rangeup | RBW Frequency | Powerabs | powerRel |  aLimit Range Low Range U RBW Frequen Power Abs Power Rel ALimit
42,752 MHz | -32,064 MHz | 300.000 kHz 5.49638 GHz -62.,15 dbm -#5,20 db 5,20 db 42,672 MHz | -32,004 MHz | 300.000 kHz 6.66261 GHz -62.03 obm EEREED) -8.72 db
-32.064 MHz -21.376 MHz 300.000 kHz. 6.50298 GHz -62.41 dBm -49.43 dB -9.47 dB -32.004 MHz -21.336 MHz 300.000 kHz. 6.66304 GHz -62.05 dBm -48.74 db -8.79 dB
21,376 MHz | -11.688 MHz _ 300.000 kHz 6.51367 GHz 62,26 dBm -49.28 dB -21,31d8 21,336 MHz | -11.668 MHz _ 300.000 kHz 6.67371 GHz 61,95 dBm -48.64 dB 20,67 B
-11688 MHz | -10.688 MHz | 300.000 kHz 652336 GHz -55.,06 dBm -42,08 dB -22,98 dB -11668 MHz | -10.668 MHz | 300.000 kHz 6.66338 GHz 54,97 dbm 41,66 db 2257 db
10.688 MHz 11,688 MHz | 300.000 kHz 6.54664 GHz -59,03 dBm -45,05 dB -26,56 dB 10.668 MHz 11,668 MHz | 300.000 kHz 6.70662 GHz -58.80 dBm -45.43 dB -26.40 dB
11,688 MHz 21,376 MHz | 300.000 kHz 5.55633 GHz -62,31 dBm -49,32 db -21,36 db 11,668 MHz 21,336 MHz | 300.000 kHz 56.71629 GHz 61,64 dBm 48,33 0B -20.37 db
21.376 MHZ 32.064 MH2 300.000 kHz 6.56702 GHZ -62.57 dBm -49.59 dp -9.64 dB 21.336 MH2Z 32.004 MH2 300.000 kHz 6.72688 GHZ -61.84 dBm -48.53 dB -8.68 dB
32.064 MHz 42,752 MHz | 300.000 kHz 656762 GHz -62,34 dBm -49,35 dB 9,35 d 32.004 MHz 42,672 MHz | 300.000 kHz 6.72841 GHz -61.78 dBm -48.47 dB -8.47 di
L ] L [
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swanranas. FCC RADIO TEST REPORT

Report No. : FR451606I

EUT Mode

802.11ax HE20 106RU54

Plot on Channel 6415 MHz

Plot on Channel 6855 MHz

ectrum 2 pectr 2
RefLevel 16,23 dBm  Offset 27.23 dB Mode Auto Sweep RefLevel 16.53 dBm  Offset 27.53 d@ Mode Auto Sweep
SGL Count 1007100 SGL Count 100/100
(@ 1Pm AvgPwr (@ 1Pm AvgPwr
heck pags 10 dgimit gheck PABS
P<200
0dB 0 dB
-10 di -10 d&|
[ T 7 \
-20 d ] } 1 .\ -20 di i f il T
-30 der by et and I g g bl ll‘-
T i M A T
-40 d f — -40 dBmr- ==
A | —~L f \
-50 ey — 4 Y = -50 B = f T =
L \ = 7 Y ~
S — |60 dam - -
-70 d -70d
-80 der -80 d
CF 6.415 GHz 1001 pts CF 6.855 GHz 1001 Els SEan 85.792 MHz
Spectrum Emission Mask Standard: None Spectrum Emission Mask Standard: None
Peak Power -13.83 dBm RBW 300.000 kHz Peak Power -14.20 dBm RBW 300.000 kHz
Range Low Range U RBW Frequen Power Abs Power Rel aLimit Range Low Rangeup | RBW | Frequency | Powerabs | powerRel | aLimit
-43.104 MHz | -32,328 MHz _300.000 kHz 6.37508 GHz -62.48 dBm -48,65 db 65d -42.856 MHz | -32,172 MHz _300.000 kHz 6.81352 GHz -61.58 dBm -47.78 db -7.78 dB
-32.328 MHz -21.552 MHz 300.000 kHz 6.38272 GHz -62.57 dBm -48.74 dB -32.172 MHz -21.448 MHz 300.000 kHz. 6.82287 GHz -62.10 dBm -47.90 dB -7.94 d8
21552 MHz | -11.776 MHz _ 300.000 kHz 6.39349 GHz -62,30 dBm -48,47 dB 20448 MHz | -11.724 MHz _ 300.000 kHz 6.83360 GHz -62.04 dBm 47,84 dB -19.67 dB
-1L776 MHz | -10.776 MHz | 300.000 kHz £.40327 GHz -60.44 dBm -46.62 dB 11724 MHz | -10.724 MHz | 300.000 kHz 6.84332 GHz -59.50 dBm -45.40 dB -26.31d8
10.776 MHz 11.776 MHz | 300.000 kHz 642673 GHz -55.98 dBm -42,15 dB 10,724 MHz 11,724 MHz | 300.000 kHz 6.36668 GHz -55.35 dBm -41.15 dB -22,06 dB
11.776 MHz 21,552 MHz | 300.000 kHz 6.43651 GHz -62.19 dBm -48.37 dB 11.724 MHz 21,448 MHz | 300.000 kHz 587640 GHz -61.52 dBm -47.31dB -19.35 dB
21.552 MH2 32,328 MH2 300.000 kHz 6.44728 GHZ -62.52 dBm -48.69 dB 21,448 MH2 32,172 MH2 300.000 kHz 6.88713 GH2 -61.96 dBm -47.76 dB -7.80 dB
32,328 MHz 43,104 MHz | 300.000 kHz 6.45185 GHz -62,34 dBm -48.51 dB 32.172 MHz 42,896 MHz | 300.000 kHz 6.89047 GHz 61.77 dbm -47.56 dB -7.56 dB

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR451606I

MIMO <Ant. 4+3(3)>

EUT Mode 802.11ax HE20 Full RU

Plot on Channel 5955 MHz

Plot on Channel 6195 MHz

Spectrum né] pectrum né]
Ref Level 16,60 dém  Offset 27.60 dB Mode Auto Sweep Ref Level 16,60 dBm  Offset 27.50 db Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
(@ 1Pm AvgPwr (@ 1Pm AvgPwr
_Limit ¢heck PARS _Limit ¢heck PABS
10 iS5 10 iS5
0dB 0dB
10 d8 10 d8
[ — f — —f
-20 d -20 d
/] \ /] 1
o /1 \ o /
] [ = =
-40 dem - f \ Sy -40 dem - = f \ Sy
- de (i K de L%
S0 - } \ 50 — i T -
da de A
Al H qpm=
-70 d -70 d
-80 d -80 d
CF 5.955 GHz 1001 pts pan 85.536 MHz CF 6.195 GHz 1001 Els pan 85.248 MHz
Spectrum Emission Mask Standard: None Spectrum Emission Mask standard: None
Peak Power -13.79 dBm RBW 300.000 kHz Peak Power -13.68 dBm RBW 300.000 kHz
Range Low Rangeup | RBW | Frequency | powerabs | PowerRel | aLimit Range Low Range U RBW Frequen Power Abs Power Rel aLimit
42,768 MHz | -32,076 MHz | 300.000 kHz 5.51766 GHz -61.20 dbm -47 42 db 7,42 db 42,624 MHz | -31,968 MHz | 300.000 kHz 5.15532 GHz 61,85 obm 43,17 cb -8.17 db
-32.076 MHz -21.384 MHz 300.000 kHz 5.92297 GHz -61.18 dBm -47 .40 dB =744 dB -31.968 MHz -21.312 MHz 300.000 kHz. 6.16307 GHz -61.92 dBm -48.23 db -£.28 d8
21384 MHz | -11.692 MHz | 300.000 kHz 5.93366 GHz -60.97 dBm -47.18 dB -19.22 dB 21312 MHz | -11.656 MHz | 300.000 kHz 6.17373 GHz 61,28 dBm -47.59 dB -19.63 dB
-11692 MHz | -10.692 MHz | 300.000 kHz 5.94335 GHz -56.18 dBm -42,40 d -23,30dB -11656 MHz | -10.656 MHz | 300.000 kHz 6.16339 GHz -56.26 dBbm 42,568 db -23,48 dB
10,632 MHz 11,682 MHz | 300.000 kHz 5.86665 GHz -56.10 dBm -42,31db -23.22 db 10,656 MHz 11,656 MHz | 300.000 kHz 6.20661 GHz -55.73 dBm -42.04 dB -22,55 dB
11,692 MHz 21,384 MHz | 300.000 kHz 5.97626 GHz -61.22 dBm -47 43 db -19.54 db 11,656 MHz 21,312 MHz | 300.000 kHz 621627 GHz 61,18 dBm -47.50 dB -19.53 db
21.384 MH2 32.076 MH2 300.000 kHz 5.98703 GH2Z -61.65 dBm -47 87 dB -7.92 dB. 21.312 MH2Z 31,968 MH2 300.000 kHz 6.22693 GHZ -61.88 dBm -48.20 dB. -8.25d8
32.076 MHz 42,768 MHz | 300.000 kHz $.98780 GHz -61.58 dBm -47,79 dB 7,79 dB 31.968 MHz 42,624 MHz | 300.000 kHz 6.22769 GHz 61,91 dBm -48,22 dB -8.22 dB
L ] L -

Plot on Channel 6415 MHz

Plot on Channel 6535 MHz

Spectrum né] pectrum Ev'-]
Ref Level 16,60 dBm  Offset 27.50 db Mode Auto Sweep RefLevel 16.57 dm  Offset 27.97 d@ Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
(@ 1Pm AvgPwr (@ 1Pm AvgPwr
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y
-6 dem ] ||-s0a
70 d -70 d&
-80 d -80 d
CF 6.415 GHz 1001 Els Eﬂn 85.76 MHz CF 6.535 GHz 1001 Els Ean 85.44 MHz
Spectrum Emission Mask standard: None Spectrum Emission Mask standard: None
Peak Power -14.32 dBm RBW 300.000 kHz Peak Power -14.37 dBm RBW 300.000 kHz
Range Low Rangeup | RBW | Frequency | powerabs | powerRel | aLimit Range Low Range U RBW Frequen Power Abs Power Rel ALimit
42,880 MHz | -32,160 MHz | 300.000 kHz 6.38185 GHz -62,00 dBm -47,68 db -7.608 dB -42.720 MHz | -32,04D MHz __300.000 kHz 650292 GHz -61.37 dBbm -47.00 db -7.00 db
-32.160 MHz -21.440 MHz 300.000 kHz. 6.38288 GHz -61.99 dBm -47 67 dB -7.72 d8 -32.040 MHz -21.360 MHz 300.000 kHz. 6.50309 GHz -61.47 dBm -47.10 dB -7.25 dB
21440 MHz | -11.720 MHz _ 300.000 kHz 6.39378 GHz 61,16 dBm -46,84 dB -19.02 dB 21,360 MHz | -11.680 MHz _ 300.000 kHz 6.51377 GHz -60.72 dBm -46.42 dB -18.53 dB
-11720MHz | -10.720 MHz | 300.000 kHz 5.40333 GHz -56,71 dBm -42,39 dB -23,30dB -11680 MHz | -10.680 MHz | 300.000 kHz 652337 GHz -55.90 dbm 4153 dB 22,44 db
10.720 MHz 11,720 MHz | 300.000 kHz 6.42667 GHz -56,73 dBm -42,47 dB -23.38 dB 10.680 MHz 11,680 MHz | 300.000 kHz 6.54663 GHz -55.65 dBm 41,28 dB -22.13 dB
11,720 MHz 21,440 MHz | 300.000 kHz 6.43640 GHz -61.48 dbm -47 16 db -19,20 dB 11,680 MHz 21,360 MHz | 300.000 kHz 5.55606 GHz -60.67 dbm -46.30 dB -18.55 db
21.440 MH2Z 32,160 MH2 300.000 kHz 6.44712 GHZ -61.91 dBm -47.59 dp -7.64 dB 21.360 MH2Z 32.040 MH2 300.000 kHz 6.56700 GHZ -61.60 dBm -47.23 dB -7.28 dB
32.160 MHz 42,880 MHz | 300.000 kHz 6.44772 GHz -61.83 dBm -47.51 dB 7.51d8 32.040 MHz 42,720 MHz | 300.000 kHz 6.56708 GHz 61,62 dBm -47.25 dB -7.25 di
L ] L [
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR451606I

Plot on Channel 6695 MHz

Spectrum

Ref Level 16.97 dém
SGL Count 100/100

Offset 27,97 da

Mode Auto Sweep

Plot on Channel 6855 MHz

Spectrum

Ref Level 16.97 dém
SGL Count 100/100

Offset 27,97 da

Mode Auto Sweep

@ 1R AvgPwr

@ 1R AvgPwr
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Al -0 =
70 d8 70 d8
-80 dem -80 dem
CF 6.605 GHz 1001 pts Span 85.952 MHz | | CF 6.855 GHz 1001 pts Span B85.664 MHz
Spectrum Emission Mask Standard: None Spectrum Emission Mask Standard: None
Peak Power -14.02 dBm RBW 300.000 kHz Peak Power -14.14 dBm RBW 300.000 kHz
Range Low Range Up | RBW | Frequency | PowerAbs | PowerRel | ALimit Rangelow | Rangeup | RBW | Frequency | PowerAbs | PowerRel |  Alimit
-42.976 MHz -32.232 MHz 300.000 kHz 5.66204 GHz -61.27 dBm -47.25dB -7.25 dB -42.832 MHz -32.124 MHz 300.000 kHz 6.82258 GHz -61.18 dBbm -47.04 dB -7.04 dB
32,232 MHz | -21,488 MHz | 300.000 kHz 6.66281 GHz 61,34 dBm -47,31dB 7,36 dB 32124 MHz | 21,416 MHz | 300.000 kHz 5.82292 GHz 61,32 dbm -47.17 db -7.22db
-21.488 MHz -11.744 MHz 300.000 kHz 6.67356 GHz -60.40 dBm -46.,37 dB -18.41 dB -21.416 MHz -11.708 MHz 300.000 kHz 6.83363 GHz -60.32 dBm -46.18 dB -18.21 dB
=11.744 MHz =10.744 MHz 300.000 kHz. 6.68330 GHz -55.98 dBm -41,95 dB -22.86 dB =11.708 MHz -10.708 MHz 300.000 kHz. 6.84334 GHz -55.52 dBm -41.38 db -22.20 db
10.744 MHz 11,744 MHz 300.000 kHz 6.70670 GHz -55.65 dBm -41.63 dB -22.54 dB 10.708 MHz 11,708 MHz 300.000 kHz 65.86666 GHz2 -55.63 dBm -41.49 dB -22.40 dB
11.744 MHz 21.488 MHz 300.000 kHz 6.71636 GHz -60.41 dBm -46,39 dB -18.,50 dB 11.708 MHz 21.416 MHz 300.000 kHz 6.87637 GHz -60.39 dbm -46.25 db -18.28 dB
21.488 MHz 32,232 MHz | 300.000 kHz 672713 GHz -61.25 dBm -47,23 dB -7.28.dp 21.416 MHz 32,124 MHz | 300.000 kHz 6.86708 GHz 61,29 dBm -47.14dB -7.19.db
32.232 MHz 42.976 MHz 300.000 kHz 6.72736 GHz -61.07 dBm 47,05 dP -7.05 df 32.124 MHz 42.832 MHz 300.000 kHz 65.89402 GHz -61.03 dBm -46.89 db 6.89 dB
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR451606I

EUT Mode

802.11ax HE20 26RUO

Plot on Channel 5955 MHz

Plot on Channel 6535 MHz

Spectrum nél pectrum nél
Ref Level 16,68 dém  Offset 27.66 db Mode Auto Sweep Ref Level 17.05 dem  Offset 26.05 db Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
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CF 5.955 GHz 1001 pts pan 85.536 MHz | [ CF 6.535 GHz 1001 pts pan B5.44 MHz
Spectrum Emission Mask Standard: None Spectrum Emission Mask standard: None
Peak Power -13.78 dBm RBW 300.000 kHz Peak Power -13.95 dBm RBW 300.000 kHz
Range Low Range U RBW Frequen Power Abs Power Rel ALimit Range Low Range U, RBW Frequen Power Abs Power Rel ALimit
-42.768 MHz -32,076 MHz | 300.000 kHz 5.51484 GHz -61.28 dbm -47.51 db 7.51db -42.720 MHz -32,040 MHz | 300.000 kHz 5.49266 GHz 61,85 obm 47,51 ch 7.51db
-32.076 MHz -21.384 MHz 300.000 kHz 5.92305 GHz -61.48 dBm -47.71 dB -7.85d8 -32.040 MHz -21.360 MHz 300.000 kHz. 6.50300 GHz -62.05 dBm -48.10 dB -£.15d8
-21.384 MHz -11,692 MHz _ 300.000 kHz 5.93366 GHz -61,57 dBm 47,79 dB -19.83 dB -21.360 MHz -11,680 MHz | 300.000 kHz 651377 GHz -62.14 dBm -48,20 dB -20,30 d
11692 MHz 10,692 MHz | 300.000 kHz 594335 GHz 57,61 dBm 43,63 db -24.74 dB -11.680 MHz 10,680 MHz | 300.000 kHz 652337 GHz -58.00 dbm 44,06 db -24.97 dB
10,632 MHz 11,682 MHz | 300.000 kHz 5.86665 GHz 61,13 dbm -47,35 db -28.26 db 10,680 MHz 11,680 MHz | 300.000 kHz 554663 GHz 61,65 dbm -47.71¢cB -28.62 db
11.652 MHz 21,384 MHz | 300.000 kHz 597617 GHz -61.47 dbm 47,70 db -19.87 db 11.680 MHz 21,360 MHz | 300.000 kHz 655623 GHz -62.23 dbm 48,28 db -20,39 dB
21.384 MH2 32.076 MH2 300.000 kHz 5.98703 GH2Z -61.67 dBm -47.89 dB -7.94 dB 21.360 MH2Z 32.040 MH2 300.000 kHz 6.56700 GHZ -62.27 dBm -48.32 dB -8.37d8
32.076 MHz 42,768 MHz | 300.000 kHz 599362 GHz 61,72 dBm -47.94 dB -7.94 dB 32.040 MHz 42,720 MHz | 300.000 kHz 6.56760 GHz -62.13 dBm -48.19 dB -8.19 d
L ) L -

EUT Mode 802.11ax HE20 26RU4

Plot on Channel 6195 MHz

Plot on Channel 6695 MHz

pectrum 2 pectrum 2
Ref Level 16,68 dém  Offset 27.68 dB Maode Auto Sweep Ref Level 17.05 dém  Offset 28.05 d8 Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@ 1R AvgPwr @ 1R AvgPwr
10 gt gheck PAFS “Limit Jheck
LT 10 dRP5Gy
0dB 0 dBm
-10 de -10 d
[ f N \
20 d .20 dB |
] | 0 ] I T
30 o | 30d / ; ﬂ;‘ \
40 dom - — v S : RAN M@qﬁ -
-50 dBm - 50 de =
/ /s N
-60 d8 — = 0.
=70 di =70 de|
-80 dem -80 d8
CF 6.195 GHz 1001 pts Span 85.248 MHz CF 6.695 GHz 1001 pts Span 85.952 MHz
Spectrum Emission Mask Standard: None Spectrum Emission Mask Standard: None
Peak Power -12.95 dBm RBW 300.000 kHz Peak Power -13.80 dBm RBW 300.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  aLimit Range Low RangeUp | RBW | Frequency | PowerAbs | PowerRel |  Alimit
42,624 MHz | -31,968 MHz | 300,000 kHz 6.15540 GHz 61,97 dbm -49,01dB 42,976 MHz | -32,232 MHz |_300.000 kHz 6.66006 GHz 61,63 dbm ~47.83 B 7.83dB
31988 MHz | 21,312 MHz | 300.000 kHz 6.16307 GHz -62,13 dBm -49,18 dB 32,232 MHz | -21,488 MHz | 300.000 kHz 6.66281 GHz 61,75 dbm -47.95db -5,00 dB
21,312 MHz | -11.656 MHz  300.000 kHz 6.17373 GHz 62,10 dbm -45,15 db 21,488 MHz | -11.744MHz  300.000 kHz 5.67364 GHz 61,72 dBm 47,92 cb -20,03 db
-1L6S6 MHz | -10.656 MHz | 300.000 kHz 6.18330 GHz -61.23 dBm -48,27 db S1L.744 MHz | -10.744 MHz | 300.000 kHz 6.68330 GHz 61,15 dbm -47.35 0B -28,26 dB
10,656 MHz 11,656 MHz | 300.000 kHz 6.20661 GHz -61.06 dBm -48.11 dg 10,744 MHz 11,744 MHz | 300.000 kHz 6.70670 GHz -60.97 dBm -47.17 dB. -28.08 d&
11,656 MHz 21,312 MHz | 300,000 kHz 6.21627 GHz -61,93 dBm -48,98 d 11,744 MHz 21,488 MHz | 300,000 kHz 6.71636 GHz 61,51 dbm -47.71db -19.81d8
21.312 MHz 31,968 MHz | 300.000 kHz 6.22693 GHz -62,09 dBm -49,14 dB 21.488 MHz 32,232 MHz | 300.000 kHz 672713 GHz 61,57 dBm -47.77 dB -7.82dp
31.968 MHz 42,624 MHz | 300.000 kHz 6.22574 GHz -62.01 dBm -49,06 db 32.232 MHz 42,576 MHz | 300,000 kHz 6.73011 GHz 61,46 dBm -47.66 oB -7.66 db
L J L e
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR451606I

EUT Mode 802.11ax HE20 26RU8

Plot on Channel 6415 MHz

Ref Level 16.68 dBm
SGL Count 100/100

oOffset 27,60 di Mode Auto Sweep

Plot on Channel 6855 MHz
IJCC[F

Ref Level 16.43 dBm
SGL Count 100/100

oOffset 27.43 dp Mode Auto Sweep

(@ 1Rm AvagPwr (@ 1Rm AvagPwr
L heck PARS 10 _Limit ¢heck PABS
10 daTse; P
0db 0dB
-10 dg -10 de|
20 d [ ) 20 df f H
: I 1 ) |
, I / il
o d L—" g dad ot [1 ] o d g [T
dem — SIRL M T dem FrraTeT v —
-50 dBm — - i .50 dby _ ]
= p ) = g 1
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70d -70d
80 d -80d
CF 6.415 GHz 1001 pts Span 85.76 MHz | [(CF6.855 GHz 1001 pts Span 85.664 MHz

Spectrum Emission Mask
Peak Power -14.16 dBm

Standard: None
RBW 300.000 kHz

Spectrum Emission Mask
Peak Power -15.21 dBm

standard: None
RBW 300.000 kHz

Range Low Range U RBW Frequen Power Abs Power Rel aLimit Rangelow | Rangeup | RBW | Frequency | Powerabs | powerRel | aLimit
-42.680 MHz | -32,160 MHz _300.000 kHz 6.38151 GHz -62.18 dBm -48,03 db 03dB -42.832 MHz | -32,124 MHz _300.000 kHz 6.81763 GHz -62.15 dBbm -46.54 B -6.54 dB
-32.160 MHz -21.440 MHz 300.000 kHz 6.38288 GHz -62.28 dBm -48.13 dB 18 d8 -32.124 MHz -21.416 MHz 300.000 kHz. 6.82292 GHz -62.26 dBm -47.05 db -7.10 d&
21440 MHz | -11.720 MHz _ 300.000 kHz 6.39369 GHz 62,20 dBm -48,05 dB -20.15 dB 21416 MHz | 11,708 MHz _ 300.000 kHz 6.83363 GHz 62,22 dBm -47.01dB -19.05 dB
-11720 MHz | -10.720 MHz | 300.000 kHz £.40333 GHz -61.62 dBm -47,46 dB -28.37 d8 -11708 MHz | -10.708 MHz | 300.000 kHz 6.84334 GHz -61.85 dBm -48.64 dB -27.55 d8

10.720 MHz 11,720 MHz | 300.000 kHz 642667 GHz -56,07 dBm -43,52 dB -24,52 dB 10.708 MHz 11,708 MHz | 300.000 kHz 6.36666 GHz -58.43 dBm -43.22 dB -24,13 dB

11.720 MHz 21440 MHz | 300.000 kHz 5.43640 GHz -62.15 dBm -48,00 dB -20.03 dB 11.708 MHz 21416 MHz | 300.000 kHz 687637 GHz -62.27 dBm -47.06 dB -19.09 dB

21.440 MH2Z 32,160 MH2 300.000 kHz 6.44712 GHZ -62.16 dBm -48,00 dB -8.05 d8 21.416 MH2Z 32,124 MH2 300.000 kHz 6.88700 GH2 -62.09 dBm -46.88 dB -7.02 dB

32,160 MHz 42,880 MHz | 300.000 kHz 6.45389 GHz -62.04 dBm -47,68 db 7.8 di 32124 MHz 42,832 MHz | 300.000 kHz 689642 GHz -61.91 dBm -46.70 dB -6.70 dB
L ] ) e
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR451606I

EUT Mode 802.11ax HE20 52RU37

Plot on Channel 5955 MHz

Plot on Channel 6535 MHz

Spectrum nél pectrum nél
RefLevel 16,73 dém  Offset 27.73 dB Mode Auto Sweep Ref Level 17.10 dem  Offset 26.10 dp Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
(@ 1Pm AvgPwr (@ 1Pm AvgPwr
“Limit heck PaES “Limit heck PARS
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CF 5.955 GHz 1001 pts pan 85.536 MHz | [(CF6.535 GHz 1001 pts pan 85.44 MHz
Spectrum Emission Mask Standard: None Spectrum Emission Mask standard: None
Peak Power -14.45 dBm RBW 300.000 kHz Peak Power -14.44 dBm RBW 300.000 kHz
Range Low Range U RBW Frequen Power Abs Power Rel ALimit Range Low Range U, RBW Frequen Power Abs Power Rel ALimit
-42.768 MHz -32,076 MHz | 300.000 kHz 5.52211 GHz -61.13 dbm -46,68 db -5.68 db -42.720 MHz -32,040 MHz | 300.000 kHz 5.49386 GHz 61,76 obm 47,34 cb 7.34db
-32.076 MHz -21.384 MHz 300.000 kHz 5.92297 GHz -61.34 dBm -46.90 dB -6.94 d8 -32.040 MHz -21.360 MHz 300.000 kHz. 6.50309 GHz -62.00 dBm -47.57 db -7.71d8
-21.384 MHz -11,692 MHz | 300.000 kHz 5.93366 GHz -61,39 dBm -46,95 dB -18,98 dB -21.360 MHz -11,680 MHz | 300.000 kHz 6.51368 GHz 61,96 dBm -47.52 dB -19.56 dB
-11.692 MHz -10.692 MHz | 300.000 kHz 5.94335 GHz -57,22 dBm -42,78 d -23.69 dB -11.680 MHz -10.680 MHz | 300.000 kHz 652337 GHz 57,26 dbm 42,84 0B -23.75dB
10,632 MHz 11,682 MHz | 300.000 kHz 5.86665 GHz -60.61 dBm -45,17 db -27.08 db 10,680 MHz 11,680 MHz | 300.000 kHz 554663 GHz -60.95 dbm 45,55 cb -27.45 db
11,692 MHz 21,384 MHz | 300.000 kHz 5.97634 GHz -61,42 dbm -46.,98 db -19.01 dB 11,680 MHz 21,360 MHz | 300.000 kHz 5.55632 GHz 61,99 dbm -47.55 db -19.59 db
21.384 MH2 32.076 MH2 300.000 kHz 5.98703 GH2Z -61.74 dBm -47.29 dB -7.34 d8 21.360 MH2Z 32.040 MH2 300.000 kHz 6.56700 GHZ -62.10 dBm -47 66 dB -7.71d8
32.076 MHz 42,768 MHz | 300.000 kHz 5.98772 GHz 61,61 dBm -47 16 dB 7,16 dB 32.040 MHz 42,720 MHz | 300.000 kHz 657110 GHz 62,05 dBm -47.62 dB 7,62 dB
L ) -

EUT Mode 802.11ax HE20 52RU38

Plot on Channel 6195 MHz

Plot on Channel 6695 MHz

pectrum 2 pectrum 2
Ref Level 16,73 dém  Offset 27.73 dB Maode Auto Sweep Ref Level 17.10 dém  Offset 28.10 d8 Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@ 1R AvgPwr @ 1R AvgPwr
10 gt gheck PAFS “Limit Jheck
LT 10 dRP5Gy
0dB 0 dBm
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e B | Mujhi\ = o _ i Ayl _
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=70 di =70 de|
-80 dem -80 d8
CF 6.195 GHz 1001 pts Span 85.248 MHz CF 6.695 GHz 1001 pts Span 85.952 MHz
Spectrum Emission Mask Standard: None Spectrum Emission Mask Standard: None
Peak Power -14.49 dBm RBW 300.000 kHz Peak Power -14.74 dBm RBW 300.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  aLimit Range Low RangeUp | RBW | Frequency | PowerAbs | PowerRel |  Alimit
42,624 MHz | -31,968 MHz | 300,000 kHz 6.15643 GHz 61,67 dbm ~47,38 dB 42,976 MHz | -32,232 MHz |_300.000 kHz 6.66100 GHz 61,58 oBm EEED) 6.83d8
31988 MHz | 21,312 MHz | 300.000 kHz 6.16307 GHz -62,02 dBm -47,53 d 32,232 MHz | -21,488 MHz | 300.000 kHz 6.66281 GHz 61,62 dbm -46.96 dB 5,92 dB
21,312 MHz | -11.656 MHz  300.000 kHz 6.17373 GHz -61.96 dbm -47 47 db 21,488 MHz | -11.744MHz  300.000 kHz 56.67356 GHz 61,54 dBm 46,78 cb -18,83 db
-1L6S6 MHz | -10.656 MHz | 300.000 kHz 6.18330 GHz -60.24 dBm -45,74 dB S1L.744 MHz | -10.744 MHz | 300.000 kHz 6.68330 GHz 60,28 dbm -45.54 0B -26,44 dB
10,656 MHz 11,656 MHz | 300.000 kHz 6.20661 GHz -60.42 dBm -45.93 d& 10,744 MHz 11,744 MHz | 300.000 kHz 6.70670 GHz -60.56 dBm -45.81 dB -26.72 dB
11,656 MHz 21,312 MHz | 300,000 kHz 6.21627 GHz -62,01 dBm -47 52 dB 11,744 MHz 21,488 MHz | 300,000 kHz 6.71636 GHz 61,44 dbm -46,70 db -18,80 dB
21.312 MHz 31,968 MHz | 300.000 kHz 6.22693 GHz -62,14 dBm -47 65 dB 21.488 MHz 32,232 MHz | 300.000 kHz 672713 GHz 61,62 dBm -46.98 dB -6.93dp
31.968 MHz 42,624 MHz | 300.000 kHz 6.22306 GHz -62.00 dBm -47 .51 db 32.232 MHz 42,576 MHz | 300,000 kHz 6.72779 GHz 61,37 dBm -46.63 b -6.63 db
L J L e
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EUT Mode

802.11ax HE20 52RU40

Plot on Channel 6415 MHz

o

SGL Count 100/100

Ref Level 16.73 dém Offset 27,73 di

Mode Auto Sweep

Plot on Channel 6855 MHz

Ref Level 17.10 dBm
SGL Count 100/100

pectr

oOffset 28,10 d&

Mode Auto Sweep

(@ 1Rm AvgPwr

(@ 1Rm AvgPwr
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CF 6.415 GHz

1001 pts

Span 85.76 MHz

CF 6.855 GHz

1001 pts

Spectrum Emission Mask

Peak Power -14.56 dBm

Standard: None

RBW 300.000 kHz

Range Low Range U, RBW Frequen Power Abs Power Rel
-42.880 MHz -32,160 MHz | 300.000 kHz 6.38048 GHz -62.03 dbm ~47 46 db
-32.160 MHz -21.440 MHz 300.000 kHz 6.38288 GHz -62.19 dBm -47.63 dB
-21.440 MHz -11,720 MHz | 300.000 kHz 6.39360 GHz -61,95 dBm 47,39 dB
-11.720 MHz -10.720 MHz | 300.000 kHz 6.40333 GHz 61,11 dBm -46,55 d

10,720 MHz 11,720 MHz | 300.000 kHz 6.42667 GHz -57.38 dbm -42,63 db
11,720 MHz 21,440 MHz | 300.000 kHz 6.43640 GHz -61.96 dBm -47,39 d
21.440 MH2Z 32,160 MH2 300.000 kHz 6.44712 GHZ -62.04 dBm -47.47 dB
32.160 MHz 42,880 MHz | 300.000 kHz 6.45535 GHz -61.95 dBm -47,39 dB

ALimit
46 dB

Spectrum Emission Mask
Peak Power -14.32 dBm

standard: None

Rangelow | Rangeup | RBW Frequency
-42.832 MHz | -32,124 MHz _300.000 kHz 6.81358 GHz
-32.124 MHz -21.416 MHz 300.000 kHz. 6.82292 GHz
21416 MHz | 11,708 MHz _ 300.000 kHz 6.83363 GHz
-11708 MHz | -10.708 MHz | 300.000 kHz 6.84334 GHz
10.708 MHz 11,708 MHz | 300.000 kHz 6.36666 GHz
11.708 MHz 21416 MHz | 300.000 kHz 687637 GHz
21.416 MH2Z 32,124 MH2 300.000 kHz 6.88708 GH2
32124 MHz 42,832 MHz | 300.000 kHz 6.89214 GHz

RBW 300.000 kHz

Span 85.664 MHz

Power Abs | PowerRel | alimit |
61,41 dbm 47,05 cb -7.09 de
-61.76 dBm 47 .44 db -7.49 dB
-61.40 dBm -47.08 dB -19.12 dB
60,67 dBm 46,35 db -27,26 dB
-56.81 dBm -42.43 dB -23.40 dB
61,01 dbm 46,60 dB -18,72 dB
-61.52 dBm -47.20 dB. -7.25d8
61,25 dBm -46.93 dB -6.93 dB
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR451606I

EUT Mode

802.11ax HE20 106RU53

Plot on Channel 5955 MHz

Plot on Channel 6195 MHz

Ref Level 16.79 dBm
SGL Count 100/100

oOffset 27,72 di

Mode Auto Sweep

Ref Level 16.43 dBm
SGL Count 100/100

oOffset 27.43 dp Mode Auto Sweep

(@ 1Rm AvgPwr

(@ 1Rm AvgPwr
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-70 d& 70 d
-80 d -80 d
CF 5.955 GHz 1001 pts pan 85.536 MHz CF 6.195 GHz 1001 Els pan 85.248 MHz
Spectrum Emission Mask Standard: None Spectrum Emission Mask standard: None
Peak Power -14.13 dBm RBW 300.000 kHz Peak Power -11.00 dBm RBW 300.000 kHz
Range Low Range Up | RBW | Frequency power Abs | PowerRel | aLimit Range Low | Range Up RBW | Frequency | Powerabs | PowerRel |  aLimit |
42,768 MHz | -32,076 MHz | 300.000 kHz 5.52254 GHz -61.11 dbm -#6.,58 db -5.58 db 42,624 MHz | -31,968 MHz | 300.000 kHz 5.16280 GHz 63,11 cbm -52.10 &b -12,10 db
-32.076 MHz -21.384 MHz 300.000 kHz 5.92297 GHz -61.23 dBm -47.10 dB -7.15 d8 -31.968 MHz -21,312 MHz 300.000 kHz. 6.16307 GHz -63.20 dBm -52.20 dB -12.25 d8
21384 MHz | -11.692 MHz | 300.000 kHz 5.93366 GHz 61,13 dBm -47,00 dB -19.03 dB 21312 MHz | -11.656 MHz | 300.000 kHz 6.17382 GHz 61.11 dBm 50,11 cB -22,21dB
-11692 MHz | -10.692 MHz | 300.000 kHz 5.94335 GHz -56,17 dBm -42,04 d -22,95 dB -11656 MHz | -10.656 MHz | 300.000 kHz 5.16339 GHz 52,77 dbm 41,77 db -22,68 dB
10,652 MHz 11,692 MHz | 300.000 kHz 536665 GHz -59,50 dBm -45.37 dB -26.28 dB 10.656 MHz 11,656 MHz | 300.000 kHz 6.20661 GHz -58.18 dBm -47.13 dB -28.10 dB
11,692 MHz 21,384 MHz | 300.000 kHz 5.97626 GHz -61,30 dBm -47,17 db -19.27 db 11,656 MHz 21,312 MHz | 300.000 kHz 521627 GHz 62,76 dBm 5175 0B -23,79 db
21.384 MH2 32.076 MH2 300.000 kHz 5.98703 GH2Z -61.64 dBm -47.51 d@ -7.56 dB8 21.312 MHz | 31,968 MHz  300.000 kHz 6.22684 GH2 -63.15 dBm -52.14 dB -12.29 d8 ]
32.076 MHz 42,768 MHz | 300.000 kHz $.99182 GHz 61,42 dBm -47,29 dB 7,29 dB 31.968 MHz 42,624 MHz | 300.000 kHz 6.22965 GHz 63,30 dBm 52,29 db -12,29 dB
—
L ] L ) -
Dat Dat :16:18
Spectrum ‘%‘ pectrum EV'-]
Ref Level 17.16 dBm  Offset 26.16 db Mode Auto Sweep Ref Level 17.16 dBm  Offset 26.16 db Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
(@ 1Pm AvgPwr (@ 1Pm AvgPwr
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70 d 70 d
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CF 6.535 GHz 1001 Els pan 85.44 MHz CF 6.695 GHz 1001 Els pan 85.952 MHz
Spectrum Emission Mask standard: None Spectrum Emission Mask standard: None
Peak Power -14.47 dBm RBW 300.000 kHz Peak Power -14.87 dBm RBW 300.000 kHz
Range Low Rangeup | RBW | Frequency | powerabs | powerRel | aLimit Range Low Range U RBW Frequen Power Abs Power Rel ALimit
-42.720 MHz | -32,04D MHz __300.000 kHz 650016 GHz -61.64 dbm ~47.16 db 7,16 db 42,976 MHz | -32,232 MHz | 300.000 kHz 6.66135 GHz 61,44 oBm 46,57 cb -6.57 dbs
-32.040 MHz -21.360 MHz 300.000 kHz. 6.50300 GHz -61.74 dBm -47.27 dB -7.31.d8 -32.232 MHz -21.488 MHz 300.000 kHz. 6.66281 GHz -61.48 dBm -46.61 dB -6.65 dB
21,360 MHz | -11.680 MHz _ 300.000 kHz 6.51377 GHz -61.76 dBm -47,28 dB -19.39 dB 21488 MHz | -11.744 MHz _ 300.000 kHz 6.67364 GHz 61,39 dBm -46.51 dB -18.62 dB
-11680 MHz | -10.680 MHz | 300.000 kHz 652337 GHz -55,58 dBm -41,10 d -22,01d8 -11744MHz | -10.744 MHz | 300.000 kHz 6.66330 GHz 56,39 dbm -41.51dB 2242 dB
10.680 MHz 11,680 MHz | 300.000 kHz 6.54663 GHz -59,74 dBm -45.26 dB -26.17 dB 10,744 MHz 11,744 MHz | 300.000 kHz 6.70670 GHz -59.67 dBm -44.73 dB -25.70 dB
11,680 MHz 21,360 MHz | 300.000 kHz 5.55632 GHz -61.81 dBm -47 34 db -19,37 db 11,744 MHz 21,488 MHz | 300.000 kHz 56.71644 GHz 61,14 dBm 46,27 db -18.30 dB
21.360 MH2Z 32.040 MH2 300.000 kHz 6.56700 GHZ -62.00 dBm -47.53 dp -7.57 dB 21.488 MH2 32,232 MH2 300.000 kHz 6.72719 GHZ -61.36 dBm -46.49 dB -6.54 dB
32.040 MHz 42,720 MHz | 300.000 kHz 6.56708 GHz -61.83 dBm -47 36 dB 7,36 dB 32.232 MHz 42,976 MHz | 300.000 kHz 6.72977 GHz 61,27 dBm -46,39 dB -6.39 dB
L ] L [
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR451606I

EUT Mode

802.11ax HE20 106RU54

Plot on Channel 6415 MHz

Plot on Channel 6855 MHz

ectrum 2 pectr 2
Ref Level 16,79 dém  Offset 27.75 dB Mode Auto Sweep Ref Level 17.16 dBm  Offset 26.16 db Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
(@ 1Rm AvgPwr (@ 1Rm AvgPwr
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50 df = F \ a4 A -
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CF 6.415 GHz 1001 pts Span 85.76 MHz | [(CF6.855 GHz 1001 pts Span 85.664 MHz
Spectrum Emission Mask Standard: None Spectrum Emission Mask standard: None
Peak Power -14.43 dBm RBW 300.000 kHz Peak Power -14.75 dBm RBW 300.000 kHz
Range Low Range U RBW Frequen Power Abs Power Rel ALimit Rangelow | Rangeup | RBW | requen: Power Abs Power Rel ALimit
-42.880 MHz -32,160 MHz | 300.000 kHz 6.37657 GHz -61.57 dbm -47 .54 db 54 dB -42.832 MHz -32,124 MHz | 300.000 kHz 5.82181 GHz 61,35 dbm 46,61 cb 1dB
-32.160 MHz -21.440 MHz 300.000 kHz 6.38288 GHz -62.11 dBm -47 68 dB 73 d8 -32.124 MHz -21.416 MHz 300.000 kHz. 6.82292 GHz -61.59 dBm -46.84 dB -6.89 d8
-21.440 MHz -11,720 MHz | 300.000 kHz 6.39369 GHz -61.78 dBm 47,35 dB -19.45 dB 21,416 MHz -11,708 MHz | 300.000 kHz 6.83363 GHz 61,33 dBm -46,58 dB -18.62 dB
-11.720 MHz -10.720 MHz | 300.000 kHz 6.40333 GHz -60,01 dBm -45,58 dB -26,49 dB -11.708 MHz -10,708 MHz | 300.000 kHz 5.84334 GHz 59,53 dbm 44,76 db -25,69 dB
10,720 MHz 11,720 MHz | 300.000 kHz 6.42667 GHz -56.13 dbm -41,69 db -22,60 db 10,708 MHz 11,708 MHz | 300.000 kHz 5.86666 GHz -55.75 dbm 41,00 cB -21.91dp
11,720 MHz 21,440 MHz | 300.000 kHz 6.43640 GHz -61.89 dbm -47 46 db -19.50 dB 11,708 MHz 21,416 MHz | 300.000 kHz 5.87637 GHz -60.91 dbm -46.,16 0B -18.20 dB
21.440 MH2Z 32,160 MH2 300.000 kHz 6.44703 GH2Z -61.88 dBm -47.45 dB -7.59 dB 21.416 MH2Z 32,124 MH2 300.000 kHz 6.88708 GH2 -61.34 dBm -46.59 dB -6.64 dB
32.160 MHz 42,880 MHz | 300.000 kHz 6.45518 GHz 61,77 dBm 47,34 dB 7.34d8 32,124 MHz 42,832 MHz | 300.000 kHz 5.8909+ GHz 61,13 dBm -46,38 db 6,38 dB
L ) L L
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